


CONTENTS 2 =

COVERS MECHANISM(1) (D) 1
COVERS MECHANISM(2) WEB Q) 2
THREAD EYELETS MECHANISM RS 3
BUSHINGS MECHANISM £ 4
MAIN SHAFT DRIVING MECHANISM bApher S 5
ONE SIDE CUT PRESSER FOOT MECHANISM H 7 R e gt R SR 154 6
UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM + 7 7 2 + § #-5pds 8 4f 7
LOOPER DRIVING MECHANISM T ) SRS 8
FEED DRIVING MECHANISM oL SR s 9
FEED DRIVING CONTROL MECHANISM AL A s (MI62&MIE2GX) 10
LUBRICATING MECHANISM B 11
DOUBLE SIDE CUT PRESSER FOOT MECHANISM B R 12
ISVI DEVICE PIRS 13
IAT/ DEVICE ER AR RN L g 14
[ET/ DEVICE R B e RS 15
IAW/ DEVICE, C.SET (OPTIONAL DEVICE) RS R AW GER R E) 16
THREAD STAND R 17
ICL/ DEVICE $i B EE 18
ATTACHMENT BOX it 4 19
ACCESSORIES TR 20
ICLIAW/ DEVICE, C.SET (OPTIONAL DEVICE) GRS R e -AW2 GER ) 21
EXCLUSIVE PARTS /03/ (1) Heophiz® * 2 12/03/(1) 22
EXCLUSIVE PARTS /02H1/ (2) ¢OERELE  E 2 /02H1/(2) 23
EXCLUSIVE PARTS /04/ (3) B pbiE R o F 12/04/(3) 24
EXCLUSIVE PARTS /05/ (4) BB F#/05/(4) 25
ITK1/TK2/TK3 DEVICE 17 4 /TK1/TK2/TK3 26
EXCLUSIVE PARTS /02H2/ (5) g # e s E /0202/(5) 27
EXCLUSIVE PARTS /06 - 06A (6) MK /06/. B /06A/#H R 2(6) 28
EXCLUSIVE PARTS /02H/ (7) Bl g % % 2 /02H/(T) 29
/DSV/ DEVICE B SR PR 5 i 8 4/DSV 30
/DCC/ SPECIFIC PARTS DCC & * & 32
STITCH LENGTH SPECIFICATION $HEERF A 33
STITCH LENGTH SPECIFICATION $HEE AL £ 34






COVERS MECHANISM (1) 1 2454 (1) 1

Ref.  Parts Amt.

No. No. Description L ¢ Req.
1 P11 Crank Chamber Cover Wghy b E 1
2 P12 Crank Chamber Cover Gasket b H 1
3  W7-3 Screw(11/64-40X10) bR 5% 5
4 P14 Screw(M12-1.75X9) A S 2
5 P15 O-Ring 03] ﬁd‘ﬂ& 2
6 P1-6 Oil Sight Top Window LR 2
7 P1-7 Screw (9/64-40X10) A 10
8 P18 Top Cover (Middle) FEC) 1
9 P19 Screw (11/64-40X6.5) bR 5% 2
10 P1-10 Nut 1% 2
11  P1-11 Screw (9/64-40X5.5) b 5k 4
12 P1-12 Top Cover (Middle) Spring i ;{( ¢ )sE ¥ 1
13 P1-13 Nut 1% 2
14 P1-14 Top Cover (Middle) Hinge 2 j{%ﬁ( v ERR 1
15 P1-15 Screw (9/64-40X6) A/ S 10
16 P1-16 Top Cover (Front) 4 j*:('”% ) 1
17 P1-17 Rivet gngr 2
18 P1-18 Top Cover (Front) Gasket FEHF (W) 1
19 P1-19 Screw (5/16-24X32) bR 5% 3
20  P1-20 Washer # 5 3
21 G1-21 Emblem &9 1
22 P1-22 Warning Sticker B RN 1
23 P1-23 Machine Frame End Cover Gasket 7 H 5 1
24 P1-24 Machine Frame End Cover P E 1
25 P1-25 Looper Lever Shaft Cover Gasket 7 # 5 1
26 P1-26 Looper Lever Shaft Cover s E 1
27 P1-27 Screw (9/64-40X7) B 5% 10
28 D1-5 O-Ring 03] ﬁd‘%ﬁ 1
29 P1-29 Drain Hole Screw (3/8-24X8) BLPE N 1
30 P1-30 Plug Screw(M14-1X6.5) RPN x 2
31 P1-31 Screw (1/4-28X32.5) bR 5% 2
32 P1-32 Washer 3 5 3
33  P1-33 Crank Chamber Cover Oil Shield 74T 1
34 P1-34 Oil Seal Plug BE 1
35 P1-35 Sewing Head Oil Defense 7 E 1
36 P1-36 Sewing Head Key B T A 2
37 P1-37 Screw (9/64-40X8.5) H 2
38 P1-38 Screw (1/4-28X19) L 5% 1
39 P1-39 Pin & 1
40 P1-40 Knife Driving Connection Oil Guard Pl 1







COVERS MECHANISM (1) B E B D) 1
Ref. Parts Amt.
No. No. Description s z Req.

41 Pl1-41 Knife Driving Connection Felt o fﬁi £ 1

42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard ~ [# /& 4% & 1

43 P1-43 Screw (9/64-40X8) 19 5k 2

44 Pl-44  Sed 5 2

45 P1-45 Nut 19 2

46 P1-46 Sewing Head Cover(Left) B EpE 1

47  P1-47 Emblem Sticker &g Bk A 1

43 P1-48 Seal Plug o 1

49 P1-49 Seal Plug L 1

50 P1-50 Oil Guide Wire s 1

51 P1-51 Crank Chamber Cover, C. Set o ohE b E 1

52 P1-52 Top Cover (Middle), C. Set FECP e 1

53 P1-53 Top Cover (Front), C. Set FEGE)e 1

54 P1-54 Knife Driving Connection Oil Guard, C. Set 7 i} & 1

55 P1-55 Sewing Head Cover Gasket A 1

56 P1-56 Sewing Head Cover Gasket(Front) &g E 1

57 P1-57 Needle Thrad Take-up Guard #HE 1

58 P1-58  Screw(M4-0.7X8) e 2

59 P1-59 Machine Frame 8 1

60 P1-60 M achine Frame 2 1

61 P1-61 Sewing Head Cover(Left), C. Set BEpE R 1

62 P1-62 Sewing Head Cover Gasket(Front), C. Set BEpa E 1

63 G1-63 Lamp A 1

64 G1-64 Cord Clamp (1/8") A% 1

65 G1-47  Emblem Sticker g RE 3 1

66 W47  Plug EPEY 1



SR il

GS or GXS



COVERS MECHANISM (2) ik sl ACA)

Ref.  Parts

No. No. Description L ¢ Req.
1 P2-1 Sewing Cylinder 304832 1
2 P2-2 Sewing Cylinder Gasket AR R Y 1
3 P2-3 Alignment Pin DR 1
4 P2-4 Knock Pin AP 1
5 P2-5 Screw/(3/8-24X7.5) B 5% 1
6 P2-6 Seal Gasket A HEY 1
7 pP2-7 Cylinder Frame Cover (Front) wE 1
8 P5-38 Screw (9/64-40X6.5) bR 5% 10
9 P2-9 Oil Gauge Ak 1
10 P2-10 Screw (M22-1.5X5.7) B 5% 1
11 P2-11 O-Ring 03] #% % 1
12 P2-12 Seal Gasket B 1
13 P2-13 Cylinder Frame Cover (Left) =¥ 1
14 P2-14 Oil Gauge, C.Set Ak e 1
15 P2-15 Model Plate A 54 1
16 P2-16 Cylinder Frame Cover (Upper) +E 1
17 P2-17 Seal Gasket B 1
18 P2-18 Screw (1/8-44X6.5) B 5% 8
19 P2-19 Dust Defender (Upper) BA-E(H) 1
20 P2-20 Screw (3/32-56X1.55) b 5k 1
21 P2-21 Dust Defender (Lower) FRECT) 1
22 p2-22 Pin #wH 2
23 P2-23 Looper Cover Spring Support ¥ A 1
24 P2-24 Screw (11/64-40X5) B 5% 1
25 P2-25 Looper Cover Spring T FEE 1
26 P2-26 Screw (9/64-40X5.5) B 5% 1
27 P2-27 Lopper Cover T 44 F 1
28 p2-28 Pin #wH 1
29 P2-29 Screw (9/64-40X5.7) B 5k 1
30 P2-30 Chain-off Cutting Knife 17 1
31 P2-31 Chain-off Cutting Knife Guard 7 HE 1
32 P2-32 Screw (M4-0.7X4.5) B 5k 1
33 P2-33 Screw (M4-0.7X6) B 5k 1
34 P2-34 Looper Thread Guide Wire 6 4 8] 1
35 P1-43 Screw (9/64-40X8) R 1
36 P2-36 Feed Drive Shaft Cover Gasket B 2
37 P2-37 Feed Drive Shaft Cover o E 2
38 P2-38 Screw (9/64-40X4.5) B 5% 6
39 P2-39 Looper Cover Spring Support, C. Set SEE PR 1
40 P2-40 Cylinder Frame Cover (Upper), C. Set L EFE 1




SR il

GS or GXS



COVERS MECHANISM (2) B E B (2) 2
Ref.  Parts

No. No. Description 5 4 Req.
41 P2-41 MIT Sticker MIT Bk 1
42 P2-42 Lopper Cover T4 FE 1
43 G2-11 Sewing Cylinder (for GS or GXS) FlF "2  (for GS or GXS) 1

44 G2-1 Sewing Cylinder (for GX) FlF##2 (for GX) 1
45 W18-3 Gasket (for GX) o #EY (for GX) 1

46 G2-10  Screw (M16-2X5) (for GX) 13 5% (for GX) 1
47 P1-48 Plug (for GX) @ % (for GX) 1



68

o0 —
— N
I

OH\MX )




THREAD EYELETS MECHANISM i AR 3
Ref.  Parts

No.  No. Description oo 4 Req.
1 P3-1 Thread Guide Plate BER 1
2 P3-2 Screw (11/64-40X8) 82 44 12
3 P3-3 Thread Eyelet &R FL 4
4 P3-4 Thread Pipe (Long) B8 E (k) 1
5 P3-5 Thread Pipe (Short) B E (D) 1
6 P3-6 Warning Sticker S Ak 4K 1
7 P1-58 Screw (M4-0.7X8) ¥Z 44 2
8 P3-8 Thread Guide Plate, C. Set BRI 1
9 P3-9 Thread Guide Plate Support BEARXIFH 2
10 P3-10 Screw (11/64-40X7) ¥ 44 2
11 P3-11 Thread Tension Support L &R A B R R 1
12 P3-12 Thread Tension Support Bracket LR B R XA 2
13 P3-13 Screw (7/32-32X9.5) ¥Z 44 4
14 P3-14 Screw (1/8-44X6.5) $E 44 1
15 P3-15 Tension Release Shaft Spring ks 2 1
16 P3-16 Tension Release Shaft T 71 B 1
17 P3-17 Nut R R 6
18 P3-18 Tension Spring Bushing 5k 71 58 % 2R 5L ) S i 6
19 P3-19 Looper Thread Tension Spring KR E S 1
20 P3-20 Top Cover Thread Tension Spring I E S S 1
21 P3-21 Needle Thread Tension Spring HERNE R 4
22 P3-22 Tension Release Pin Bushing RN ERIEHEE 7
23 P3-23 Thread Tension Disc A tﬂ A 12
24 P3-24 Thread Tension Disc Eyelet ik W 3
25 P3-25  Tension Post ) s'ﬁ ff X Ax 6
26 P3-26 Tension Release Pin T S1 R AT 7
27 P3-27 SP Device, C. Set sHegEy A 1
28 P3-28 Qil Cup Lip b GAEE 1
29 P3-29 Hinge Pin AR TEEY 2
30 P3-30 SP Felt SPZ%y i Bt 4
31 P3-31 SP Felt Stay SP#y i 8k Z AE 1
32 P3-32 Oil Wick Pliz R 1
33 P3-33 SP Container 59 o bk A7 A 1
34 P3-34 SP Container Support £y A8 B 1
35 P1-27 Screw (9/64-40X7) ¥Z 44 2
36 P3-36 Thread Take-up Eyelet Holder RGAFIER 1
37 P3-37 Thread Take-up Eyelet RERAT 1
38 P3-38  Screw (1/8-44X8) 82 44 1
39 P3-39 Looper Thread Take-up Guide T 4 4R AT H S 1
40 P3-40 Screw (1/8-44X4.3) B 44 5




68

o0 —
— N
I

OH\MX )




THREAD EYELETS MECHANISM Rl 3
Ref.  Parts

No. No. Description L ¢ Req.
41 P3-41 Thread Guide (Front) W () 1
42 P3-42 Thread Guide (Rear) e (i) 1
43 P3-43 Screw (3/32-56X3.5) b3 5k 4
44 P3-44 Eyelet Supporting Plate F A F T 1
45 P3-45 Looper Thread Guard RS 1
46 P3-46 Top Cover Thread Pipe A SR S 1
47 P3-47 Looper Thread Guide Wire (Upper) TAEMEE EHER 1
48 P3-48 Needle Thread Strike-off Pin Holder Bracket s 5k # #] % 2 1
49 P3-49 Needle Thread Strike-off Pin WRES DS 4
50 P3-50 Screw (1/8-44X2) VR 4
51 P3-51 Needle Thread Strike-off Pin Holder WREAS DT 1
52 P3-52 Screw (3/32-56X6) b3 5k 2
53 P3-53 Needle Thread Guide Wire FAREEEHER 1
54 P3-54 Head Cover Thread Eyelet AR RES T 1
55

56 P3-56 Needle Thread Eyelet Holder AR 4 A EE L 1
57 P3-57 Screw (11/64-40X12.5) b3 5% 1
58 P3-58 Needle Thread Eyelet E-AE 4 A R 4
59 P3-59 Stitch Unlocker Mounting Bracket BesmsEE 24 1
60 P3-60 Screw (3/32-56X3) W3 5k 1
61 P3-61 Screw (1/8-44X6.5) b3 5k 2
62 P3-62 Stitch Unlocked Spring B 405 ¥ 1
63 P3-63 Stitch Unlocked Spring Holder B AGE S AT e 1
64 P3-64 Needle Bracket LR e 1
65 W13-17  Screw (1/8-44X3.5) 89 5% 4
66

67 P3-67 Screw (1/8-44X2.7) b 5% 2
68 P3-68 Thread Guide, C. Set HUIE 1
69 P3-69 Eyelet Supporting Plate, C. Set FAEFHIFE 1
70 P3-70 Needle Bracket, C. Set s 1
71 P3-71 Needle Thread Strike-off Pin Holder, C. Set 43k 4 24 B & 78 & 1
72 P3-72 SP Felt Stay, C. Set SP# W gt i 41k 1
73 P3-73 Thread Take-up Eyelet Holder, C. Set HRELE R 1






BUSHINGS MECHANISM EE 4 4
Ref. Parts Amt.
No. No. Description s z Req.
1

2 P4-2 Adapter Fih-R fihs 1
3 W6-15  Screw (M5-0.8X5) 89, 5 2
4 P4-4 Ball Bearing fih i 1
5 P4-5 Bearing Housing PR F T E 1
6 P4-6 Screw (3/16-32X11.5) A 4
7 P4-7 Bearing Housing Gasket PhRETER Y 1
8 P4-8 Oil Sed 3t 4
9 P4-9 Crankshing Bushing (Front) aphE E(F) 1
10 P4-10 Main Shaft Bushing (Rear) dghE B (1) 1
11 P4-11 Main Shaft Bushing (Front) aphE E(F) 1
12 P4-12 Oil Wick (Woollen Yarn) Pl by 2
13 P4-13 Oil Wick (Laced Wire) Py 1
14 P4-14 Knife Driving Lever Bushing (Rear) FEE (1) 1
15 P4-15 Knife Driving Lever Bushing (Front) rEE (D) 1
16 P4-16 Presser Foot Lifter Stop Plunger Bushing WME 1
17 P4-17 Looper Driving Lever Shaft Bushing T EREhE 1
18 P4-18 Oil Wick Py 1
19 P4-19 Seal Ping 2 E 1
20 P4-20 Oil Wick RS 1
21 P3-2 Screw (11/64-40X8) A/ 1
22 P4-22 Plastic Pipe P 1
23 PA-23  Presser Bar Bushing BRHrE 1
24 P4-24 Needle Bar Bushing(Upper)Lid i rE(t)E 1
25 P4-25 Gasket £ 1
26 P4-26 Needle Bar Bushing(Upper) i EE (L) 1
27 P4-27 Needle Bar Bushing(Lower) FEE(T) 1
28 P4-28 Oil Sed 3t 1
29 P4-29 Looper Rocker Shaft Bushing (Front) T EEmE R () 1
30 P4-30 Looper Rocker Shaft Bushing (Rear) Ty A ERE E () 1
31 P4-31 Oil Sed @ 3t 2
32 P4-32 Feed Bar Eccentric Pin Bushing EHRE R EE 1
34 P4-34 Bearing Housing, C. Set ok F TR B 1
37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set Ty EMEE () 1
38 P11-5 O-ring 03] #I3% 7% 1






MAIN SHAFT DRIVING MECHANISM E E b s ikAd 5
Ref.  Parts Amt.
No.  No. Description 5t 4 Req.
1 P5-1 Main Shaft e 1
2 P5-2 O-ring OA R B3 1
3 P5-3 Looper Thread Take-Up JE I E I By 1
4 P5-4 Top Cover Thread Take-Up L ERAR AT AR L B 1
5 P5-5 Screw (7/32-32X3.6) 324 4
6 P5-6 Positioning Screw (1/8-44X4) R 44 2
7 P5-7 Collar IR 2
8 P5-8 Screw (11/64-40X6) ¥Z 44 4
9 P5-9 Main Shaft Coupling, C. Set E URCES XL 1
10 P5-10 O-ring ORI 1% 15 3% 1
11 P5-11 Main Shaft Coupling EdhiEE 1
12 P5-12 Thread Carrier and Hook Driving Rod, C. Set  5&%j 77 4038 4% 41 1
13 P5-13 Screw (1/4-28X6.3) $E 44 6
14 P5-14 Pump Driving Gear FomAE 1
15 P5-15 Screw (1/8-44X6) ¥ 4% 3
16 P5-16 Crankshaf ih 3 1
17 P5-17 Needle Bearing F bR 1
18 P5-18 Thread Carrier and Hook Driving Rod (Right)  B& %) 77 48.3% 42 7K 2 1
19 P5-19 Needle Bearing Retaining Plate Ftdh AR 1
20 P5-20 Screw (9/64-40X6.3) $Z 44 2
21 P5-21 Pulley R 1
22 P5-22 Screw (1/4-28X10) $Z 44 2
23 P5-23 Needle Bar Lever Connecting Rod SHAEARAT AT 1
24 P5-24 Screw (3/16-32X14) BZ 44 2
25 P5-25 Needle Bearing i P 1
26 P5-26 Needle Bar Lever Connecting Rod Pin SHAEARAT AT IE S 1
27 P5-27 Oil Wick Pl RS 1
28 P5-28 Screw (9/64-40X12) 3 44 2
29 P5-29 Needle Bar Lever SHAEARAT 1
30 P5-30 Main Shaft, C. Set F dha 1
31 P5-31 Retaining Ring Citbdu 3% 1
32 P5-32 Thrust Ring #* A 1
33 P5-33 Needle Bar Connecting Link SHAxiE AR 1
34 P5-34 Needle Bar Connecting Link Pin SHAEIE AT G 4 2
35 P5-35 Oil Wick K 2
36 P5-36 Screw (1/8-44X5) B 44 2
37 P5-37 Needle Bar Connecting Bracket A &4 1
38  P5-38  Screw (9/64-40X6.5) 32 4 4
39 P5-39 Needle Bar A 1
40 P5-A0-452 e dle Clamp 448 1

P5-40-460







MAIN SHAFT DRIVING MECHANISM

b phst B

5

Ref.  Parts Amt.
No. No. Description L Req.
41 P5-41 Needle 4L 4
42 P5-42 Retainer € 1
43 P5-43 Screw (3/32-56X2.65) A/ 5
P5-44-452 .. N
44 PE_44-460 Stitch Plate ' 1
. Egjgj:g Stitch Plate Tongue A 1
P5-455-452 .. o Al = on (A
PE_455-460 Stitch Plate Tongue(For light-weighted material 4-4x = % (& # L) 1
46 P5-46G  Screw (3/32-56X2) VI 1
47 P5-47 Needle Bar Lever, C. Set ol A 1
48 P5-48 Collar Phik 1
49 W6-15 Screw (M5-0.8X5) VI 2
50 P5-50 Looper Thread Take-Up, C. Set Fs S0 AL i 1
51 P5-51 Top Cover Thread Take-Up, C. Set FAERER G 1
52
53 P5-53 Pulley, C. Set A e 1
54 P5-54 Collar, C. Set Phik e 1
P5-55-452 L s
55 P5-55-460 Needle Clamp, C.Set drgnie 1
P5-56-452 ..
56 . . AR 1
P5_56-460 Stitch Plate, C. Set (for G ~ GX) ol R
57 P5-57 Needle Bar, C. Set drfr e 1
58 P5-58 Screw (M5-0.8X5) A/ 2
59 P5-59-452" given Plate, C. Set (for GS + GXS) o 1

P5-59-460



ACCESSORY PARTS

—

QD @W

o




ONE SIDE CUT PRESSER FOOT MECHANISM

B RRyre Ryrsehc s 6

Ref. Parts Amt.
No. No. Description e z Req.
1 P6-1 Adjusting Screw (M12-1X17) A g g sk 1
2 P6-2 Lock Nut e LT 1 1
3 P6-3 Presser Spring TR sl E 1
4 P6-4 Presser Bar Connecting Bracket JRprde 4% i 2 1
5 W7-3  Screw (11/64-40X10.5) 8 5 1
6 P6-6 Presser Foot Adjusting Screw Ut I R 1
7 P6-7 Pin 4 1
8 P6-8 Connecting Bracket Cushion g2 A 1
9 P6-9 Presser Bar Guide JR Y (2 1
10 P6-10  Lock Nut it LT 1
11 P6-11 Adjusting Nut A ig Y 1
12 P6-12 Screw (M6-1X8) L 1
13 P6-13 Presser Bar JR e 4% 1
P6-14-452 . p R Pk
14 P6-14-460 One Side Cut Presser Foot, C. Set H 2 BRyre 1
P6-15-452
15 P6-15-460 One Side Cut Presser Foot ¥ 2 BRyr 1
P6-15H
16 P6-16 Screw (11/64-40X6.3) b3 5k 1
17 P6-17 Carrier/Hook Driving Segment I - S R 1
18 P6-18 Carrier/Hook Driving Lever Link B o ) o B 2
19 P6-19 Link Pin g 15 A 4
20 P6-20 Screw (3/32-56X 3.3) L 4
21 P6-21 Thread Hook Driving Lever (=l i 1
22 P6-22 Top Cover Thread Hook AR AR AR 1
23 P1-43 Screw (9/64-40X8) b3 5k 1
24 P6-24 Top Cover Thread Carrier Driving Lever AR A R BR e 4 1R 1
25 P6-25 Top Cover Thread Carrier A A 2 1
26 P6-26  Screw (1/8-44X5) ¥ 5% 2
27 P6-27 Presser Foot Attach Piece (Right) Ry (+) 1
28 P6-28 Presser Foot Attach Piece (Left) BRyrR R () 1
29 P6-29  Screw(3/32-56X2.4) 39 5% 4
30 P6-30C  Lower Knife T 7 1
31 P6-31 Lower Knife Clamp T 7 AR 1
32 P6-32  Screw (1/8-44X3.5) 39 5% 1
33 P6-33 Yielding Section Spring o) R E R 1
34 P6-34 Yielding Section I RE 1
35 P6-35 Chip Guard Plate A FET R 1
36 P6-36 Presser Foot Spring Plate (Left) Reyra g B (2) 1
37 PO37A52 o Foot Spring Plate (Right) RyrsEE () 1
P6-37-460 '
38 P6-38  Screw (3/32-56X2) 39 5% 1
39 P6-39 Spring Plate Holder S 5 F T4 1
40 P6-40 Chip Guard Nk A 1




ACCESSORY PARTS

—

QD @W

o




ONE SIDE CUT PRESSER FOOT MECHANISM

By RSB EEE At 6

Ref.  Parts Amt.
No.  No. Description g P4 Req.
41 P6-41 Chip Guard Spring MAmER RS 1
42 P6-42 Screw (1/8-44X3.4) $E 44 1
43 P6-43 Presser Foot Guide (Right) TR Bep A (A7) 1
44 P6-44 Screw (M5-0.8X12) ¥Z 44 1
45 P6-45 Presser Foot Guide (Left) R Ry A (%) 1
46 P6-46  Screw (M5-0.8X14) 92 4 2
47 P6-47 Presser Foot Spring Plate (B)(Left) R HIEE R (R)(£) 1
48 igjgjgé Presser Foot Spring Plate (B)(Right) PR 5EF h (K)(A) 1
49

50 P6-50 Screw (3/16-32X4) ¥Z 44 2
51 P6-51 Presser Bar Lifter Lever (Large) JBE Bop [ AR AR (KR) 1
52 P6-52  Screw (7/32-32X12) 32 44 1
53 P6-53 Stop Plunger Segment pin 18 1
54 W6-15  Screw (M5-0.8X5) R 44 1
55 P6-55 Stop Plunger Segment iHH B 1
56 P6-56 Nut R 1
57 P6-57 Presser Foot Lifter Stop Plunger BB it Ae s B4 1
58 P6-58 Presser Foot Lifter Lever Link (Long) JE B St P AR AR AR (R) 1
50  P1-11  Screw (9/64-40X6.1) 32 4 2
60 P6-60 Presser Foot Lifter Lever Link (Short) R St P AR AR AR (0E) 1
61 P6-61 Presser Bar Lifter Lever (Small) JE B F+ AR AT (M) 1
62  P6-62  Screw (7/32-32X6) ¥ 4 1
63 P6-63 Presser Bar Lifter Lever JR Fap A 1
64 P6-64 Screw (3/32-56X4.3) #E 44 1
65 P6-65 Presser Bar Lifter Lever (Large), C. Set BBy It AR AR (R) 48 1






UPPER KNIFE , CARRIER AND HOOK DRIVING MECHANISM

B SRS o a2

Ref.  Parts Amt.
No. No. Description s z Req.
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set AR AR R 1
2 P7-2 Carrier Hook Driving Rod (Left) A AR R 1
3 P7-3 Rod Ball (Left) Ik Ef 1
4 P7-4 Screw (9/64-40X10) VR 2
5 P7-5 Nut v 1
6 P7-6 Nut v 2
7 P7-7 Carrier Hook Sleeve Lever AR R 1
8 P7-8 Screw(9/64-40X9) VR 1
9 P7-9 Needle Thread Take-up SRR R 1
10 P7-10 Screw(M3.5-0.6X6) R 1
11 P7-11 Screw(M3.5-0.6X8) VI 2
12 pP7-12 Bracket ey 1
13 P7-13 Knife Driving Lever 7 BEAE R 1
14 P7-14 Steady Washer ETHE 1
15 P7-15 Knife Driving Connection (Right), C. Set 2y i (L) 1
16 P8-20 Knife Driving Connection(Right) b7 Bpde i B4R (F) 2
17 P7-17 Knife Driving Connection Ball(Right) rr Eb i Bk (F) 1
18 P7-18 Screw (M3.5-0.6X14) A 4
19 P7-19 Nut (Left-handed Screw) Wiy (k7)) 1
20 P7-20 Knife Driving Connecting Rod 7 Bl B 1
21 P7-21 Nut b 1
22 P7-22 Knife Driving Connection (Left), C. Set te EEag () 1
23

24 P7-24 Rod Ball (Left) tﬁ 1
25 P7-25 Knife Holder Bracket, C. Set 77 HE R E R 1
26 P7-26 Thread Carrier and Hook Sleeve Bushing 7 BT ERE 1
27 P7-27 Bushing Ring MER Y 1
28 P7-28 Carrier/Hook Driving Sleeve AR AR AR 1
29 P7-29 Oil Wick Py 1
30 P7-30 QOil Seal o 3t 1
31 P7-31 Oil Seal i 1
32 pP7-32 Knife Holder Guide Collar, C. Set mHe 7 e 1
33 P7-33 Knife Holder Shank Support B AN I W 1
34 P7-34 Knife Holder Spring rr 7 B gl E 1
35 P7-35 Knife Holder Guide Collar t 7 B H T 1
36 P7-36 Screw (9/64-40X8) B 5% 1
37 P7-37 Knife Holder Shank I R A Am 1
38 P1-43 Screw (9/64-40X8) b7 5% 2
39 P7-39 Screw (3/32-56X3.5) ¥ 5% 1
40 P7-40 Knife Support b7 L 1







UPPER KNIFE , CARRIER AND HOOK DRIVING MECHANISM

B SRS o a2

v

Ref. Parts Amt.
No. No. Description s z Req.
41 P7-41  Screw (3/32-56X1.2) 8 5 1
42 P7-42C  Upper Knife t7 1
43 P7-43 Knife Holder A e 1
44 P7-44  Screw (3/32-56X7) 19 4 2
45 P7-45  Screw (1/4-40X5) 8 5 1
46 P7-46 Knife Holder Bracket b7 k4 1
47 P7-47 Sleeve Bushing (Upper) WME(H) 1
48 P7-48 Sleeve Bushing (Lower) ME(T) 1
49 P7-49 Washer #Hy 2
50 P7-50 Knife Driving Connection, C. Set 7 i B4R e 1
51 P7-51 Knife Driving Lever, C. Set L @R e 1
52 P7-52 Needle Thread Take-up, C. Set R ERI e 1






LOOPER DRIVING MECHANISM

T ) Pspi e

Ref.  Parts Amt.
No. No. Description o z Req.
1 P8-1 Looper Driving Crank Pin I I o5 o P 1
2 P8-2 Screw (9/64-40X16.3) B 5% 1
3 P8-3 Roll Pin for Main Shaft B 1
4 P8-4 Looper Lever Driving Rod, C. Set BRI a5 1
5 P8-5 Looper Lever Driving Rod Ball BEE R ik L 5d 1
6 P8-6 Screw (M3.5-0.6X14) b 5% 6
7 P8-7 Looper Lever Driving Rod T ] TR R 1
8 P8-8 Washer 5 1
9 P7-19 Nut (Left-handed Screw) B (E 9) 1
10 P8-10 Retaining Ring irik 2
11 P8-11 Looper Lever Driving Rod Pin T iR B 1
12 P3-40 Screw (1/8-44X5) B 5% 1
13 P8-13 Collar fhTk 2
14 P8-14 Screw (11/64-40X5.5) b 5% 2
15 P8-15 Looper Lever Shaft BEE SN2 1
16 P7-49 Washer £ 6
17 P8-17 Screw (7/32-32X20) b 5% 1
18 P8-18 Looper Lever T g AR 1
19 P8-19 Looper Driving Connection Rod, C. Set R R a4 O ) 1
20 P8-20 Looper Driving Connection(Upper) T g 4ERdeia () 1
21 P8-21 Looper, C. Set ] 4 1
22 P8-22 Looper Driving Connection Ball(Upper) Ty gEgpdeaa R TR( L) 1
23 P8-23 Nut Ly 1
24 P7-20 Looper Driving Connecting Rod N I3 o B 1
25 P7-21 Nut Ly 1
26 P8-26 Looper Driving Connection(Lower) T g 4ERdiE () 1
27 P8-27 Looper Driving Connection Ball(Lower) T g ERE R (T) 1
28 P8-28 Nut Ly 1
29 P8-29 Steady Fork FEER 1
30 P7-11 Screw (M3.5-0.6X8) bR 5k 1
31 P8-31 Looper Rocker Shaft T g A gh 1
32 P8-32 Looper Rocker Shaft Sleeve TR R 1
33 P8-33 Washer £ 1
34 P8-34 Screw (9/64-40X11) B 5% 1
35 P8-35 Looper Rocker Shaft Sleeve Guide T AR E R 1
36 P8-36 Screw (3/16-32X8) b3 5% 1
37 P8-37 Collar T 4R dhIk 1
38 P8-38 Screw(11/64-40X13) b3 5% 1
39 P8-39 Looper Holder T 1
40 P8-40 Screw (11/64-40X8.3) B 5k 1

.







LOOPER DRIVING MECHANISM

T ) spd e

Ref.  Parts Amt.
No. No. Description L Z Req.
41 P8-41 Packing A 1
42 P8-42-1  Adjusting Screw(9/64-40X8.2) 3 &7 5k 1
43 P8-43 Looper q 4+ 1
44 P8-44 Screw (9/64-40X4.9) ¥ 5k 1
45 P8-45 Needle Guard(Front) () 1
46 P8-46 Screw (4#-48X3.2) b 5k 2
47 P7-39 Screw (3/32-56X3.5) b7 5% 1
48 P8-48 Looper Driving Connection(Upper), C. Set Ty g R SE()) 1
49 P8-49 Looper Driving Connection(Lower), C. Set Ty eEEe g e (T ) 1
50 P8-50 Spacer E 1
51 P8-51 Looper, C. Set J 4l 1
52 P8-52 Looper Lever, C. Set TR e 1
53 P8-53 Looper Holder, C. Set T H TR 1
54 P8-54 Looper Rocker Shaft, C. Set Ty SRR 1
55 P8-55 Collar, C.Set Phik e 2
59 P8-59 Nut (Left-handed Screw) iy (k7)) 1



N
'¢)
Nl
—

W\

@D
CH)

171"

-Q))))) )))))




FEED DRIVING CONTROL MECHANISM

g

Ref. Parts Amt.
No. No. Description s z Req.
1 P9-1 Feed Lift Eccentric, C. Set FEALE R H B fhe 1
2 P9-2 Feed Lift Connection (Upper) EALE A (F) 2
3 PO-3 Screw (11/64-40X16) AN 4
4 PO-4 Feed Lift Eccentric Ball R SR S| RS 125 1
5 P9-5 Screw (11/64-40X4) 8 5 4
6 P7-19 Nut (Left-handed Screw) 1ty 2
7 Po-7 Feed Lift Eccentric Connecting Rod FE R R iR 2
8 P7-21 Nut L Py 2
9 P8-26 Feed Lift Connection (Lower) FERLE R A i4s (7)) 1
10 P9-10  Screw (M3.5-0.6X14) 8 5 4
11 P9-11 Feed Lift Connection Ball FopLE 3R g R o 1
12 P8-29 Steady Fork &) 1
13 pP7-11 Screw (M3.5-0.6X8) ¥ 5% 1
14 P4-12 Oil Wick Pl by 2
15 P9-15 Pin ~ Ep 4+ 2
16 PO-16 Feed Drive Eccentric, C. Set FELE SR s By e 1
17 P9-17 Feed Drive Eccentric Ball FRLE SR o IR 1
18 P7-49 Washer 5 4
19 P8-20 Feed Drive Connection(Lower) FEHLE Bedeid 5 () 1
20 P9-20 Feed Drive Connection Ball F L E BRd i 45 ok 1
21 PO-21 Steady Washer ey 1
22 P1-32 Washer 5 1
23 P8-28 Nut 1y 1
25 P9-25 Feed Drive Shaft #F B Bpde ih 1
26 PO-26 Feed Drive/Looper Avoid Lever S S 1
27 P9-27 Feed Drive Shaft Bushing FHESGERIE F 1
28 Po-28 Screw (3/16-32X9.1) ¥ 5% 1
29

30 P9-30 Looper Avoid Connecting Rod, C. Set 4 Ed AR 1
31 P9-31 Screw (7/32-32X10) (4mm) A 2
32 P9-32 Looper Avoid Connecting Rod Bushing i 45 fh KA E 2
33 P9-33 Needle Bearing fih i 2
34 P9-34 Looper Avoid Connecting Rod 7 4H3E # i 4R 1
35 P9-35 Looper Avoid Adjusting Nut 2 LRty 1
36 P9-36 Feed Lift Connection(Upper), C. Set FRE R GE( e 1
37 P9-37 Feed Lift Connection(Lower), C. Set R E R A EE(T ) 1
38 PO-38 Feed Drive Eccentric(Upper), C. Set FREEREA B )e 1
39 P9-39 Feed Drive Eccentric(Lower), C. Set HEREREDABCEHB(T ) 1



10 |G&GD - ONE SIDE TRIMMING

52 for thick material




FEED DRIVING MECHANISM-G& GD L o & g 10

Ref.  Parts Amt.
No. No. Description s z Req.
1 P10-1 Feed Bar, C. Set by SN I 5 N 1
2 P10-2 Main Feed Bar ERRC SR i) 1
3 P10-3 Differential Feed Bar A B iERE B R 1
4 P10-4 Feed Bar Plate LS S e g 2
5 P10-5  Screw (11/64-40X18.5) 8 5 4
6 P10-6  Screw (11/64-40X7) 8, 5 1
P10-7 . . "y 1
7 P10.7.1 Differential Feed Dog £ ¥ 1
P10-8 . . 1
8 P10-6-1 Main Feed Dog A 1
9 P3-2 Screw (11/64-40X8) A/ 2
10 P10-10  Needle Guard(Rear) B AR (18) 1
11 P10-11  Screw (1/8-44X4.5) A/ 1
12 P10-12  Feed Bar Eccentric Pin FERLE s 1
13 P5-8 Screw (11/64-40X5) A/ 1
14 P10-14  O-ring 03] #5% 5% 1
15 P5-38 Screw (9/64-40X6.5) A/ 3
16 P10-16  Feed Bar Slide Block LR 1
17 P10-17  Feed Rocker Link Bushing FHEEEEF 3
18 P10-18  Screw (7/32-32X6.5) A/ 2
19 P10-19  Main Feed Bar Driving Link BN e R W o 1
20 P10-20  Feed Rocker Link Pin FALE AR 2
21 P10-21  Differential Feed Bar Driving Link E8 Ry S 1
22 P10-22  Screw (7/32-32X5) A/ 1
23 P10-23  Feed Rocker FLE s 1
24 P10-24  Differential Feed Bar Driving Link Slider A B iR B B S 1
25 P10-25  Screw (7/32-32X4.5) A/ 1
26 P10-26  Differential Feed Adjusting Link A FEHRED G 1
27 P10-27  Screw (11/64-40X6.6) A/ 1
28 P10-28  Differential Feed Adjusting Lever A FEHE LA Sk 1
29 P11-5 O-ring 02 ¥% 2 1
30 P10-30  Feed Rocker Shaft FLE 4% b 1
31 W9-1 Screw (M5-0.8X8) A/ 2
32 P9-27 Feed Rocker Shaft Bushing FHEEEE F 1
33 P10-33  Feed Rocker Link EALE H 4R i 45 1
34 P10-34  Screw (7/32-32X13) A/ 1
35 P10-35  Feed Adjusting Nut FEALE A ity 1
36 P10-36  Differential Feed Adjusting Lever (Middle) A B EA LA AR ) 1
37 P10-37  O-ring 0] ¥% 2 1
38 P10-38  Differential Feed Adjusting Dial Gasket AR GHEREH Y 1
39 P10-39  Differential Feed Adjusting Dial ABEREEAGYRE 1
40 P1-37  Screw (9/64-40X8.5) 8, 5 1




10 |G&GD - ONE SIDE TRIMMING

52 for thick material




FEED DRIVING MECHANISM-G&GD EALE A S 10

Ref. Parts Amt.

No. No. Description o z Req.

41 P10-41  Spacer (Fiber) #P(BR) 1

42 P10-42 Corrugated Washer Aok ER T 1

43 P10-43 Differential Feed Operating Lever AP iE R E BT 1

44 P10-44 Screw (M3-0.5X2.6) b 5% 2

45 P10-45  Nut L7 1 2

46 P10-46 Screw (1/8-44X3.9) bR 5% 1

47 P10-47 Screw (1/8-44X4.7) A 1
P10-48 . o 1

48 P10-48-1 Main Feed Dog, C. Set AW e 1

49 P10-49 Feed Rocker, C. Set FELE :fé;.%& 1

50 P10-50 Feed Bar Eccentric Pin, C. Set FERLE o H e 1

51 P10-51 Differential Feed Adjusting Dial, C. Set LZED G RAE 1

52 P10-52  Feed Dog, C. Set (Thick material) % (B ) 1

53 P10-53 Main Feed Dog A 1

54 P10-54 Differential Feed Dog Z B 1



10 |GX&DX - BOTH SIDE TRIMMING




FEED DRIVING MECHANISM-GX&DX

D

=
o

Ref.  Garts Amt
No.  No. Description o z Req.
1 G10-1 Feed Bar, C. Set iy SRS I 1
2 G10-2 Main Feed Bar A FEHE H T 1
10 G10-10  Needle Guard M 1
11 G10-11  Screw (4#-48X6.5) A/ NRH 2
19 G10-19  Main Feed Bar Driving Link A iFERLE E TRk SR 1R 1
23 G10-23  Feed Rocker FELE 4R 1
30 G10-30  Feed Rocker Shaft FAL B e b 1
32 G10-32  Feed Rocker Shaft Bushing EALE AR phE 1
43 G10-43  Differential Feed Operating Lever A iE R E BT 2
49 G10-49  Feed Rocker, C. Set FELE 4R B 1
51 G10-51  Differential Feed Adjusting Dial, C. Set ARG YRE R 2
55 G10-55  Differential Feed Adjusting Lever A B B &A1 1
57 P5-2 O-ring A HI%R TR 2
58 G10-58  Screw (3/16-32X4.5) A/ NRH 2
59 G10-59  Feed Adjusting Nut FERLE A F Tty 1



)

)




LUBRICATING MECHANISM Lo 184 11
Ref.  Parts Amt.
No. No. Description L ¢ Req.
1 P11-1 Crank Chamber Oil Gauge Unit Ak 1
2 P11-2A  QOil Height Indicator LI AR e 1
3 P11-3 Oil Receiver (Rear) BT B(18) 1
4 P11-4 Oil Wick o 1
5 P11-5 O-ring 03] #7% 7% 1
6 P11-6 Pump, C. Set w R e 1
7 P11-7 Pump Housing Cover (Rear) Unit s g wm(fs) 1
8 P11-8 Screw (9/64-40X10) b 5% 6
9 P11-9 In-take Filter o gL 1
10 P2-26 Screw (9/64-40X5.5) VR 1
11 P11-11 Pump Housing wRF 1
12 P11-12  Pump Gear Shaft (Short) o R b () 2
13 P11-13  Pump Gear Shaft (Long) W R (L) 1
14 P11-14 Oil Pump Gear R ] 4
15 P11-15 Pump Driven Gear o R FRde i 1
16 P2-24 Screw (11/64-40X5) b 5% 2
17

18

19 P11-19 Screw (9/64-40X3) bR 5% 2
20 P11-20 Screw (11/64-40X10.5) PR 5k 2
21 P11-21 Pump Housing Cover (Front) Unit S g () 1
22 P11-22 Screw (M10-1.5X6) bR 5% 1
23 P11-23 Thread Take-up Oil Defender Unit % 5 1
24 P1-43 Screw (9/64-40X8) B 5% 1
25 P11-25 Seal 70 37 1
26 P11-26 Washer £ 1
27 P11-27 Oil Receiver (Front) BT E(E) 1
28 P11-28 Oil Wick Py 3
29 P11-29  Rubber Bushing KR EF 1
30 P11-30 Oil Filter Screen Rubber Seal B e P HIE e 3 1
31 P11-31 Oil Filter Screen Wi 1
32 P11-32  Oil Reservoir Gasket AR 1
33 P11-33  Oil Reservoir P 1
34 P6-46 Screw (M5-0.8X14) b 5% 6
35

36 P1-29 Drain Hole Screw (3/8-24X8) b 5% 1
37 P11-37 Oil Tube & 8 1
38 P11-38 Thread Take-up Oil Defender Unit 7 04 4 g 1
39 P11-39 Thread Take-up Oil Defender Unit 7 04 4 g 1
40 P11-40 Thread Take-up Oil Defender Unit, C. Set 04 45 & 1
41 P11-41 Oil Receiver (Front), C. Set b E TR () e 1
42 D1-5 O-Ring 03] #5% % 1
43 P11-43 Oil Filter Screen, C. Set Bip s el 1



//
\
\ an
-
/
L \%
N
o —
— [@\

ACCESSORY PARTS




DOUBLE SIDE CUT PRESSER FOOT MECHANISM  EE+» B %ri 41

12

Ref.  Parts Amt.
No. No. Description L ¢ Req.
1 P12-1-452" 5, ible sSide Cut Presser Foot, C. Set g Ry e 1
P12-1-460 T -
P12-2-452 : e B
2 P12-2.460 Double Side Cut Presser Foot B BR Y 1
3 P6-16 Screw (11/64-40X6.3) L5k 1
4 P6-17 Carrier/Hook Driving Segment L Ik S O P 1
5 P6-18 Carrier/Hook Driving Lever Link Bk i 2
6 P6-19 Link Pin i@ % FE 4
7 P6-20 Screw (3/32-56X3.3) B 5k S
8 P6-21 Thread Hook Driving Lever ] &-ERb AR 1 1
9 P6-22 Top Cover Thread Hook AT AR ARG 1
10 P1-43 Screw (9/64-40X8) 19 5% 1
11 P6-24 Top Cover Thread Carrier Driving Lever + ém«ﬂ#f- 2 SR ﬁ 1 1
12 P6-25 Top Cover Thread Carrier A «ﬂﬁ ;Y1 1
13 P6-26 Screw (1/8-44X5) A 2
14 P6-27 Presser Foot Attach Piece (Right) R %’“@ #5(+H) 1
15 P6-28 Presser Foot Attach Piece (Left) BRyrd g ? () 1
16 P6-29 Screw(3/32-56X2.4) b3 5% 4
17 P6-30 Lower Knife R 1
18 P6-31 Lower Knife Clamp T AR 1
19 P6-32 Screw (1/8-44X3.5) b 5% 1
20 P6-33 Yielding Section Spring )RR E B 1
21 P12-21 Yielding Section | BRE 1
22 P12-22 Presser Foot Tongue R Hgrs 5 1
23 P12-23  Screw(3/32-56X2.5) L 2
24 P12-24 Presser Foot Spring Plate (Left) RRyrsEE (%) 1
24-1  P12-24-1 Presser Foot Spring Plate (Left) RRyrsEE () 1
25 P12-25  Presser Foot Spring Plate (Right) BB F 2 (%) 1
26 P6-38 Screw (3/32-56X2) B 5k 1
27 P6-39 Spring Plate Holder R S 1
28 P6-40 Chip Guard kR 1
29 P6-41 Chip Guard Spring EE 7Tk 1
30 P6-42 Screw (1/8-44X3.4) 89 5% 1
31 P12-31 Lap Former wEA R 1
32 P5-46G  Screw (3/32-56X2) 17 5% 1
34 P12-34  Lap Former Slide Block mEF B 1
35 P12-35 Lap Former Slide Block Spring mEF BRRES R 1
36 P12-36 Lap Former Guide Plate (Left) wEA BEF(L) 1
37 P12-37 Lap Former Guide Plate (Right) wEF BEA(E) 1
38 P2-18 Screw (1/8-44X6.5) B 5k 8
39 P12-39 Sewing Cylinder Cover (Upper) T iR 1
40 P2-20 Screw (3/32-56X1.55) AR 1

Z,
N




//
\
\ an
-
/
L \%
N
o —
— [@\

ACCESSORY PARTS




DOUBLE SIDE CUT PRESSER FOOT MECHANISM  EE+» B %ri 41

12

Ref.  Parts Amt.
No. No. Description L ¢ Req
41 P12-41  \rain Feed Dog A L
P12-41-1 1
42 PL2AZASZ ohiioh plate i 1
P12-42-460
43 P12-43 Presser Foot Spring Plate (B)(Left) Ry E P (E)(2) 1
44 P12-44 Presser Foot Spring Plate (B)(Right) Ry E P (E)(+F) 1
45 P6-35 Chip Guard Plate Sk 1
46 P6-64 Screw (3/32-56X4.3) B 5k 2
47 P12-47 Lap Former, C. Set A R 1
48 P12-48 Sewing Cylinder Cover (Upper), C. Set T EgEe 1
49 P10-10 Needle Guard(Rear) B4R (18) 1
50 P10-11  Screw (1/8-44X4.5) 49 4 1
P5-45-452 ..
L =
51 PE_AE 460 Stitch Plate Tongue 4E 1
P12-53 . 1
~ J %
53 P12-53-1 Main Feed Dog, C. Set (for G ~ GX) A ke 1
54 P12-54-052 titeh Plate, C. Set b A 1
P12-54-460
55 pP2-17 Seal Gasket ab e Y 1
56 P2-19 Dust Defender (Upper) FA-E(H) 1
62 P1254-452 it h Plate, C. Set (for GS - GXS) B 1

P12-54-460






/SV/ DEVICE PRE i 4E 13
Ref.  Parts Amt.
No. No. Description pd z Req.
1 P13-1 Belt Pulley Cover AFihE 1
2 P13-2 Screw (M4-0.7X8) A 3
3 W3-25  Washer £ 3
4 P13-4 Gear Wheel # i 1
5 P13-5 Gear Wheel # i 1
6 P13-6 Screw (M6-1X6) b 5% 4
7 P13-7 Synchroniser iR R 1
8 P13-8 Screw (11/64-40X2) A/ 1
9 P13-9 Synchroniser Place iR R A 1
10 P1-58 Screw (M4-0.7X8) b 5 2
11 P13-11  Handwheel B iEE i 1
12 W6-15  Screw (M5-0.8X5) A/ 2
13 P13-13  Timing Belt A F 1
14 P6-46 Screw (M5-0.8X14) bR 5 4
15 P13-15  Screw (M6-1X15) A/ 7
16 P13-16  Washer £ 7
17 P13-17  Mini Servo Motor Support (Upper) BPRE E A () 1
18 P13-18-1 Mini Servo Motor (AT) PR G E (F B40BR%) 1
P13-18-2 Mini Servo Motor (ET) FPRG E (R B4R
19 P13-19  Mini Servo Motor Support (Lower) PPREEAE(CT) 1
20 P13-20  Washer £ 2
21 P13-21  Spring Washer ¥ 2
22 P13-22  Screw (3/8-16X45) A/ 2
23 P13-23  Nut 1 1
24 P13-24  Sewing Machine Supprting Block Cover ¥ F 1
25 P13-25  Pierce Filament Illustration ) 1
26 G1-21 Emblem &0 1
27 P1-17 Rivet g g 2
28 P13-28  Sewing Machine Supprting Block ¥ A 1
29 P13-29  Pitman B iEh 1
30 P2-33 Screw (M4-0.7X6) iﬁl 3% 2
31
32 P13-32-1 Control Box (AT) Falda (F #4008 %r)) 1
P13-32-2 Control Box (ET) Al (R 45m%r)
33 P13-33  Cord Clamp L 1
34
35 P13-35  Gear Wheel, C. Set # i e 1
36 P13-36  Gear Wheel, C. Set # i e 1
37 P13-37  Band (12cm) LA (1224) 1
38 P13-38  Screw (3/8-16X50) B % 1
39 P13-39  Arrow Sticker $ Ep Rk 2 1
40 P1-34 Oil Seal Plug L 1



........................................

|

%




AT/ DEVICE # B 4o RS 4R 14
Ref.  Parts Amt.
No. No. Description L% 4 Req.
1 P16-28  Regulator F R4k 1

2 W25-35  Air Tube(6x4mm) k¢ (6x4mm) 1

3 P14-3 Solenoid Valve R 1

4 P14-4 Air Tube(4x2.5mm)(Blug) EE(4x2.5)(F) 1

5 P14-5 Air Tube(4x2.5mm)(Orange) B ¥ (4x2.5)(#) 1

6 P14-6  L" Connector L' 25k ¥ %5 2

7 P14-7 Air Cylinder F A 1

8 P23-43  Nut B iy 1

9 P14-9 Presser Lifter Holder F A RER 1

10 P13-15  Screw (M6-1X15) A 4

11 P14-11  Cylinder Bracket F A 1

12 P4-6 Screw (3/16-32X11.5) A 4

13 P14-13  Presser Foot Connecting Lever Fo B e 4% 1

14 P6-50 Screw (3/16-32X4) A 2

15 P14-15  Air Cylinder, C. Set F Al 1

16 P14-16  Solenoid Valve, C. Set T B R e 1

17 P1-34 Oil Seal Plug L 1

18 P14-18  L" Connector (L4-01) U725k ¢ 55 2



15

ET




JET/ DEVICE T o 4o R Y 1 15
Ref.  Parts Amt
No. No. Description e z Req.
1 P15-1 Solenoid Valve TR 1

2 P15-2 Solenoid Valve Bracket TR 1

3 P13-15  Screw (M6-1X15) LA S 2

4 P15-4 Washer £ 2

5 P6-46 Screw (M5-0.8X14) LA S 3

6 P13-2 Screw (M4-0.7X8) LA S 1

7 P15-7 Cord Clamp (UC-0.5 3/16") ARE 1

8 P15-8 Retaining Ring iclk 1

9 P15-9 O-Ring 07 #I% 7% 2

10 P15-10 Bearing Housing N e ] 1

11 P15-11  Belt Pulley Cover Bracket A BE R 1

12 P4-6 Screw (3/16-32X11.5) A/ NRH 4

13 P15-13 Solenoid Valve, C. Set TR e 1

14 P15-14 Bearing Housing, C. Set ok B TR e 1

15 P15-15  Nut v Y 1

16 P14-9 Presser Lifter Holder F R ER 1

17 P15-17 Presser Foot Connecting Lever Fo B e % 1

18 W3-25 Washer £ 1
19 W7-10 Screw (M4-0.7X12) A/ NRH 1






/AW/ DEVICE, C.SET(OTPIONAL DEVICE)  siagfwt b o AWIGEfpE) 16
Ref.  Parts Amt.
No. No. Description o z Req.
1 P16-1 Top Cover FA-K A 1
2 P16-2 Bag Holder BA-RT A 1
3 P16-3 Regulator Support ] A 1
5 W20-33  Wood Screw L 4
6 P16-6 Take Over (L=120cm) g 1
7 P16-7 Regulator Support H T 1
8 P16-8 Wood Screw LS 4
9 P16-9 Solenoid Valve TR 1
10 P16-10 L" Connector (L6-01) L' 25k ¢ # 1
11 P16-11 Screw (M3-0.5X24) bR % 2
12 W25-35  Air Tube(6x4mm) b g (6x4mm) 2
13 P16-13 Spring Washer ¥ S 2
14 P16-14  Hose Union b AR 1
15 P16-15 Regulator F R4k 1
16 P16-16 Suction Pipe Unit, C. Set (Big Nozzle) dgapge (KFr) 1
17 W24-19  Screw (M4-0.7X4) 19 5% 1
18 P16-18 Regulator Support ] A 1
19 P16-19 Regulator Support F BT ET R 1
20 W4-12 Flat Spring B S 1
21 P16-21 Connector (SC6-1-MA) ] 1
23 W6-3 Screw (M5-0.8X10) bR 5k 4
24 P16-24  Connector hoEFE 1
25 P13-37 Band (12cm) KA (122 4) 2
26 P16-26 A Gas Cylinder F ¥L 1
27 P16-27 Solenoid Valve, C. Set (AW) TR =B 1
27-1 P16-27-1 Solenoid Valve, C. Set (AT/AW) R R e 1
28 P16-28 Regulator, C. Set FRER e 1
29 P16-29  Suction Pipe Unit, C. Set (Small Nozzle) ﬁ”' gopE (PR C) 1
30 P16-30 Suction Pipe Movable Support E8 ? P i 1
31 P16-31 Suction Pipe Unit Support (Upper) 128 -g B () 1
32 W9-3 Screw (M5-0.8X12) bR 5k 4
33 W22-12  Washer 3 5 3
34 W15-6 Screw (M5-0.8X16) L 1
35 W8-3 Nut bty 1
36 P16-36 Suction Pipe Unit Support (Lower) 128 g B A (T) 1
37 P16-37  Air Pipe ¥ B 1
38 P1-58 Screw (M4-0.7X8) bR 5k 2
39 P16-39  Waste Gathering C. set BARs g e 1
40 P16-40  Suction Pipe Unit 28 g 1
41 P16-41  Suction Pipe Movable Head e /p‘g‘rvﬁ 1
42 P16-42 Suction Pipe Movable Head B B R 1
43 P16-43  Nut 37 1y 6
44 P16-44  Suction Pipe Connector 2E 1
45 P16-45  Waste gathering bag & 1
47 P16-47 Waste Gathering Bag, C. Set BB e 1
50 P16-50 Hose Band i E 1



17




THREAD STAND
Ref. Parts
No. No. Description

1 P20-14  Thread Stand

17

Amt.

[EEN






/CL/ DEVICE 438 5z Ak 18
Ref.  Parts Amt.
No.  No. Description St 4 Req.
1 P18-1 Belt Pulley Cover Kinds 1
2 P18-2 Screw (M4-0.7X5) 82 44 4
3 W3-25  Washer #*h 4
4 P18-4 Handwheel HET % 1
5 P18-5 Nut $E g 3
6 P18-6 Spring Washer BERA 3
7 P18-7 Washer #*h 3
8 P18-8  Motor B 1
9 P18-9 Screw (M6-1X15) ¥2 44 4
10 P13-16  Washer # h 4
11 P18-11  Belt Pulley Cover Bracket (Down) K s XERCT) 1
12 P18-12  Belt Pulley Cover Bracket (Upper) Kt s SR 1
13 P13-2 Screw (M4-0.7X8) $Z 44 5
14 P18-14  Washer A 1
15 P18-15  Presser Foot Connecting Lever 16 JE B 32 A% 1
16 P18-16  Iron Hook 8.4 1
17 P18-17 Belt R 1
18 P18-18  Screw (5/16-18X50) $Z 44 3
19 P18-19  Driving Lever(Length) B :EER(K) 1
20 P18-20  Driving Lever Shaft AT RS 1
21 P18-21  Driving Lever(Short) BB B AT (JR) 1
22 P18-22  Pitman(Length) BHEPAR(R) 1
24 P13-39  Arrow Sticker $7 38 Bb 4% 1



19

Optional

EEE R

27
ﬁl
BIEAE

W

tional

[

»
36 ”

tional

SR T




ATTACHMENT BOX it £ 19
Ref. Parts Amt.
No. No. Description o z Req.
1 P19-1 Attachment Box it 1
2 P19-2 Thread Tweezers TR A 1
3 P19-3 Threading Wire T AR S 1
4 P19-4 Hexagonal Wrench (4mm) R &= (4mm) 1
5 P19-5 Hexagonal Wrench (3mm) R &= (3mm) 1
6 P19-6 Hexagonal Wrench (2.5mm) N &4 £ (2. bmm) 1
7 P19-7 Screwdriver A 1
8 P5-41 Needle # 4 5
9 P5-42 Retainer =€ 2
10 P6-30C Lower Knife T 1
11 P7-42C  Upper Knife B 1
12 P19-12 Needle Height Gauge PHBAEADGTE 1
13 P19-13 Wrench # =+ 1
14 P19-14 Wrench # =+ 1
15 P19-15 Wrench # =+ 1
16
17
18 P19-18 Iron Chain A AR 1
19 P19-19 Wrench # =+ 1
20 P19-20 Hexagonal Wrench (1.5mm) N~ &4 £ (1. bmm) 1
21 P19-21 Folder WA 1
P19-21H Folder (Thick material) WA B(EAF L) 1
22 P19-22 Screw(1/8-44X8) b 5% 1
23 P13-37 Band (12cm) AF(224) 4
24 P19-24 Band (15cm) LF(1524) 2
25 P19-25 Folder AR 1
26 W12-44  Screw (3/32-56X3) b 5% 2
27 G19-27 Hexagonal Wrench (8mm) R &= (8mm) 1
29 P12-35 Lap Former Slide Block Spring mEF BRRES R 1
30 P19-30 Guide F T 1
31 P19-31 Hexagonal Wrench (2mm) R &= (2mm) 1
32 P26-36  Guide kRS 1
33 P3-2 Screw (11/64-40X8) b 5% 1
34 P19-34 Folder WA 1
35 P19-35 Hexagonal Wrench [ N S 1
36 P12-23 Screw(3/32-56X2.5) B 5% 1
37 P19-37 Folder Assembly WA R 1
38 P12-34 Lap Former Slide Block mEF B 1



for CL
for GXD

11

for CL

HEE T
INSTRUCTIONS

T AR
PARTS BOOK




ACCESSORIES 4 20
Ref. Parts Amt.
No. No. Description ps z

1 P20-1 Oiler »

2 P20-2 Funnel L

3 P20-3 Oil W

4 P20-4 Screw, C. Set B 5k e

5 P20-5 Screwdriver N

6 P18-22 Pitman(Length) BERER)

7 P20-7 Screw, C. Set 13 3k e

8 P20-8 Supporting Block Rubber Cushion B LT R R

9 P20-9 Parts Book FEI N

Req.
1
1
1
1
1
1
1
1
1
10 P20-10 Machine Cover 7 R X 1
11 P20-11 Instruction Book g L 1
12 P20-12 Pedal, C. Set FR Mgk R e 1
13 P20-13 Drier F7 U | 1
14 P20-14  Thread Stand, C. Set M2 (6%F) 1
15 P13-22 Screw(3/8-16X50.8) VR 2
16 P13-21 Spring Washer ¥ G 4
17 P13-20 Washer £ 4
18 P20-18 Screw(5/16-18X100) B 5% 4
19 P20-19 Washer £ 4
20 P20-20 Nut B 8
21 P20-21 Spring Washer ¥ S 4
22 P20-22 Washer £ 4
23 G13-22  Screw(3/8-16X30) A 2
24 G20-24  Screw, C. Set B2 5k e 1
29 P20-29 Rubber Washer (Big) FREHER(X) 4
30 P20-30 Rubber Washer (Small) EE L) 4



21




/CL/ /AW/ DEVICE C.SET(OTPIONAL DEVICE) stist s # e AWRCGER %) 21
Ref.  Parts Amt.
No. No. Description o z Req.
1 P21-1 Suction Pipe Unit, C. Set BoE R B e 1

2 P16-29 Suction Pipe Unit, C. Set BoE 1

3 P16-47 Dust-Collecting Equipment Assembly BA-RE 1

4 P16-28 Regulator, C. Set F Rk e 1

5 P26-45 Pitman Assembly B e 1



22

03




EXCLUSIVE PARTS /03/ (1) By phik &R E4/03/1) 22

Ref.  Parts Amt.
No.  No. Description ot P4 Req.
1 P22-1  Tape Reel Support X HE 1
2 P22-2  Screw(9/64-40X12) 32 4 2
3 P22-3 Rubber Cushion BB R 2
4 P22-4 Tape Reel Shaft X A7 1
5 P22-5 Nut 3R B 1
6 P22-6 Tape Base el ot 2
7 P22-7  Tape Reel Spring %% 1
8 P22-8 Collar FhIR 1
9 P22-9 Screw(9/64-40X7.5) $Z 44 1
10 P22-10  Tape Guide Ak 1
11 P22-11  Screw(M4-0.7X5) 42 44 1
12 P22-12  Frame Chip Guard b & 1
13 P22-13  Folder EIRAN 1
14 P22-14  Screw(9/64-40X4.5) 92 4 2
15 P22-15  Frame Chip Guard Spring 3 1
16 P22-16  Screw(M5-0.8X8.7) 92 4 1
17 P22-17  Presser Foot, C. Set JIR Hp 4. 1
18 P22-18  Presser Foot JEE Rop 1
19 P6-16 Screw(11/64-40X6.3) $Z 44 1
20 P6-27 Presser Foot Attach Piece (Right) A B R () 1
21 P6-28 Presser Foot Attach Piece (Left) JRE B R () 1
22 P6-29 Screw(3/32-56X1.5) 82 44 4
23 P6-30 Lower Knife T 1
24 P6-31 Lower Knife Clamp T 171 kAR 1
25  P6-32  Screw(1/8-44X3.5) 37 44 1
26 P6-33  Yielding Secion Spring R B 1
27 P6-34 Yielding Secion N R 1
28 P6-26 Screw(1/8-44X5) $Z 44 1
29 P22-29  Presser Foot Spring Plate (Left) B3R % R () 1
30 P22-30  Presser Foot Spring Plate (Right) A8 % R (4) 1
31 P6-38  Screw(3/32-56X2) ¥ 44, 2
32 P6-39  Spring Plate Holder Bk R B A 1
33 P22-33  Chip Guard ZN:E ¥ 1
34 P6-41  Chip Guard Spring VAR REE 1
35  P6-42  Screw(1/8-44X3.4) 32 44 1
36 P22-36  Frame chip Guard Washer #*h 1
37 P22-37  Tape Base, C. Set e B! 1
38 P1-5 O-Ring ORI 3% 1



23

O02H1

Sac——-

L . — —

50

%g

7

N
(@)
=
I
N
o
py
(o)
©
<
&
S 0
5 o
© ST
I 0
N NS
y) o=
¥ of
\vawm_D.MK
=R Y
R b
gevo<cx
w@%.JE/NSD
_—
MLHA%_._._:._
<TG =

5% SPECIAL ORDER

R
51 Y Coarse Teeth

B




EXCLUSIVE PARTS /02H1/ (2)

¢E L /02H1/(2)

23

Ref.  Parts Amt.
No. No. Description o z Req.
1 P23-1 Double Side Cut Presser Foot, C. Set B R e e 1
2 pP23-2 Double Side Cut Presser Foot B B 1
3 P6-16 Screw (11/64-40X6.3) L5k 1
4 P6-17 Carrier/Hook Driving Segment L Ik S O 1
5 P6-18 Carrier/Hook Driving Lever Link Bk i 2
6 P6-19 Link Pin i 45 4
7 P6-20 Screw (3/32-56X3.3) B 5k S
8 P6-21 Thread Hook Driving Lever } 5585 1F 1% 1
9 P6-22 Top Cover Thread Hook 2 ‘ﬂﬁ*ﬂ ] 1
10 P1-43 Screw (9/64-40X8) i,, i 1
11 P6-24 Top Cover Thread Carrier Driving Lever AT AP 2R SR f? & 1
12 P6-25 Top Cover Thread Carrier A ‘ﬂﬁ*ﬂ ] 3 1
13 P6-26 Screw (1/8-44X5) A 2
14 P6-27 Presser Foot Attach Piece (Right) R %P@ #7(+) 1
15 P6-28 Presser Foot Attach Piece (Left) By it () 1
16 P6-29 Screw(3/32-56X2.4) L7 5k 4
17 P23-17 Lower Knife R 1
18 P6-31 Lower Knife Clamp T AR 1
19 P6-32 Screw (1/8-44X3.5) B 5% 1
20 P6-33 Yielding Section Spring )RR E S 1
21 P12-21 Yielding Section | RE 1
22 P12-23 Screw(3/32-56X2.5) b3 5% 2
23 P23-23 Presser Foot Tongue SR = 1
24 P23-24 Presser Foot Spring Plate (Left) RRyrsEE (%) 1
25 P23-25 Presser Foot Spring Plate (Right) Ry 2 (L) 1
26 P6-38 Screw (3/32-56X2) b3 5% 1
27 P6-39 Spring Plate Holder HBE PR A 1
28 P6-35 Chip Guard Plate A pES A 1
29 P6-64 Screw (3/32-56X4.3) b3 5% 2
30 P6-40 Chip Guard 7 4 ik ; 1
31 P6-41 Chip Guard Spring 7ok fpE R Y 1
32 P6-42 Screw (1/8-44X3.4) B 5% 1
33 P23-33 Knife Holder Guide Collar, C. Set Ew7 B 1
34 P7-33 Knife Holder Shank Support b7 Bk % 1
35 P7-34 Knife Holder Spring Fr 7 B d B E 1
36 P7-35 Knife Holder Guide Collar b7 ¥ H T 1
37 P7-36 Screw (9/64-40X8) bR 5% 1
38 P23-38 Knife Holder Shank 7 BT R 1
39 P23-39 Knife Support LA & 1
40 P23-40 Upper Knife t 7 1




23

O02H1

Sac——-

L . — —

50

%g

7

N
(@)
=
I
N
o
py
(o)
©
<
&
S 0
5 o
© ST
I 0
N NS
y) o=
¥ of
\vawm_D.MK
=R Y
R b
gevo<cx
w@%.JE/NSD
_—
MLHA%_._._:._
<TG =

5% SPECIAL ORDER

R
51 Y Coarse Teeth

B




EXCLUSIVE PARTS /02H1/ (2)

PR AL /02H1/(2)

23

Ref.  Parts Amt.
No. No. Description o z Req.
41 P23-41  Knife Holder b7 B 1
42 P7-45 Screw (1/4-40X5) 89, 45 1
43 P7-39 Screw (3/32-56X3.5) bR 5% 1
44 P23-44  Lap Former mEF R 1
45 P10-7 Differential Feed Dog ER iR 1
46 P12-53 Main Feed Dog, C. Set ad e 1
47 P12-34 Lap Former Slide Block mEF B 1
48 P12-35 Lap Former Slide Block Spring mEF BRRES R 1
49 P7-44 Screw (3/32-56X7) B 5k 2
50 P23-50 Lap Former, C. Set EEE i 1
51 P23-51 Feed Dog, C. Set (Coarse Teeth) T8 E(CEd) 1
52 P10-54 Differential Feed Dog A B E 1
53 P23-53 Main Feed Dog A 1
54 P10-10 Needle Guard(Rear) B4R (18) 1
55 P10-11 Screw (1/8-44X4.8) B2 5% 1

z
N



24

04




EXCLUSIVE PARTS/04/(3) Erpbiz b 7 2/04/(3) 24

Ref. Parts Amt.
No. No. Description L Z Req.
1 pP22-1 Tape Reel Support FaE7 1
2 p22-2 Screw(9/64-40X12) A/ 2
3 pP22-3 Rubber Cushion L 2
4 P22-4  Tape Reel Shaft FR 2 1
5 P22-5 Nut LY 1
6 P22-6 Tape Base R 3 2
7 pP22-7 Tape Red Spring ¥ 1
8 pP22-8 Collar Tk 1
9 pP22-9 Screw(9/64-40X7.5) A/ 1
10 P22-10  Tape Guide AL 1
11 P22-11  Screw(M4-0.7X5) 8, 5 1
12 P22-12  Frame Chip Guard vEE 1
13 P22-13  Folder IS 1
14 P22-14  Screw(9/64-40X4.5) A/ 2
15 P22-15  Frame Chip Guard Spring ¥ 1
16 P22-16  Screw(M5-0.8X8.7) A/ 1
17 P24-17  Presser Foot, C. Set TR e 1
18 P24-18  Presser Foot TR % 1
19 P6-16 Screw(11/64-40X6.3) A 1
20 P6-27 Presser Foot Attach Piece (Right) RESREZET () 1
21 P6-28 Presser Foot Attach Piece (Left) BREGET (L) 1
22 P6-29 Screw(3/32-56X1.5) A 4
23 P23-17  Lower Knife T 7 1
24 P6-31 Lower Knife Clamp T 7 AR 1
25 P6-32 Screw(1/8-44X3.5) A 1
26 P6-33 Yielding Secion Spring R EE 1
27 P12-21  Yidding Secion )RR E 1
28 P6-26 Screw(1/8-44X5) A/ 1
29 P23-24  Presser Foot Spring Plate (Left) RyEE P () 1
30 P23-25  Presser Foot Spring Plate (Right) RyEE F(+) 1
31 P6-38 Screw(3/32-56X2) A/ 2
32 P6-39 Spring Plate Holder SEE P T4 1
33 P22-33  Chip Guard 7 ABES 1
34 P6-41 Chip Guard Spring 7 4 i PSR 1
35 P6-42 Screw(1/8-44X3.4) A/ 1
36 P22-36  Frame chip Guard Washer E 1
37 P22-37  TapeBase, C. Set Sy I 1
38 P1-5 O-Ring 0] ¥5% 2 1
39 P12-23  Screw(3/32-56X2.5) A/ 2
40 P12-22  Presser Foot Tongue Ryrz 5 1




24

04




EXCLUSIVE PARTS /04/ (3) grrphif & F2/04/(3) 24

Ref.  Parts Amt.
No. No. Description L ¢ Req.
41 P23-33 Knife Holder Guide Collar, C. Set P I 1
42 P7-33 Knife Holder Shank Support b7 Bk % 1
43 P7-34 Knife Holder Spring b7 Bk EE 1
44 P7-35 Knife Holder Guide Collar + 7 BE H R 1
45 P7-36 Screw (9/64-40X8) PR 5k 1
46 P23-38  Knife Holder Shank F 7 HE A 1
47 P23-39 Knife Support LA &4 1
48 P23-40 Upper Knife tz 1
49 P23-41  Knife Holder 7 B 1
50 P7-45 Screw (1/4-40X5) b 5k 1
51 P7-39 Screw (3/32-56X3.5) B 5k 1
52 P23-44 Lap Former TR 1
53 P6-20 Screw (3/32-56X3.3) b3 5% 1
54 P6-64 Screw (3/32-56X3.9) bR 5% 1
55 P12-34 Lap Former Slide Block a0 O B 1
56 P12-35 Lap Former Slide Block Spring mEF BRRES R 1
57 P7-44 Screw (3/32-56X7) B 5k 2
58 P23-50 Lap Former, C. Set wEAE B 1



25

05

57




EXCLUSIVE PARTS /05/ (4)

SH 5 R 2/05/(4)

Ref.  Parts

No. No. Description L ¢ Req.
1 P22-1 Tape Reel Support PaF & 1
2 p22-2 Screw(9/64-40X12) B 5% 2
3 pP22-3 Rubber Cushion B 2
4 P22-4 Tape Reel Shaft EaE: A 1
5 P22-5 Nut R 1
6 P22-37  Tape Base, C. Set PR e 1
7 P12-47 Lap Former, C. Set wEE B 1
8 p22-8 Collar fhik 1
9 P22-9 Screw(9/64-40X7.5) B 5k 1
10 P25-10  Tape Guide A 1
11 P22-11  Screw(M4-0.7X5) 89, 5% 5
12 P25-12 Guide F TR 1
13 P25-13 Tension Disc O 1
14 P25-14  Tape Guide B 1
15 P25-15  Tape Guide B 1
16 W14-21  Screw Stud L2 % 2
17 W14-23  Cup S0 2 E) 2
18 W14-27  Spring 3B ¥ 2
19 W14-25  Spring Bushing PR i 2
20 W14-26  Post Nut R EU 2
21 pP25-21 Double Side Cut Presser Foot B B 1
22 P25-22 Chip Guard 7 AR 1
23 P12-23 Screw(3/32-56X2.5) b 5% 2
24 P12-24 Presser Foot Spring Plate (Left) RRyrsEE () 1
25 P12-25 Presser Foot Spring Plate (Right) RRyrsEE P (L) 1
26 P6-38 Screw (3/32-56X2) b3 5k 1
27 P6-39 Spring Plate Holder EE PRI 1
28 P6-64 Screw (3/32-56X4.3) b3 5k 2
29 P6-41 Chip Guard Spring 7ok frE P 1
30 P6-42 Screw (1/8-44X3.4) Ly g 1
31 P12-31 Lap Former wEA R 1
32

33

34 P12-34  Lap Former Slide Block mEF B 1
35 P12-35 Lap Former Slide Block Spring o OB E 1
36 P6-35 Chip Guard Plate AT R 1
37 P6-20 Screw (3/32-56X3.3) B3 5% 5
38 P6-19 Link Pin BT 4
39 P6-18 Carrier/Hook Driving Lever Link L I o R 3 2
40 P6-17 Carrier/Hook Driving Segment B0 . Sk 1




25

05

57




EXCLUSIVE PARTS /05/ (4) BT F A ZAH/05/(4) 25
Ref.  Parts Amt.
No.  No. Description 5t 4 Req.
41 P6-21 Thread Hook Driving Lever £) S ER B AR AT 1

42 P6-24 Top Cover Thread Carrier Driving Lever ARSI A BB AR AT 1

43 P6-22 Top Cover Thread Hook AR &R iR AR 4) 1

44 P1-43 Screw (9/64-40X8) $Z 44 1

45 P6-25 Top Cover Thread Carrier S E S 1

46 P6-26 Screw (1/8-44X5) BZ 44 2

47 P6-27 Presser Foot Attach Piece (Right) B RSPE 3 R (A7) 1

48 P6-28 Presser Foot Attach Piece (Left) PRSP BE R (£) 1

49 P6-29  Screw(3/32-56X2.4) 32 4 4

50 P6-30 Lower Knife T 7] 1

51 P6-33 Yielding Section Spring R EE R 1

52 P12-21  Yielding Section N R 1

53 P12-22  Presser Foot Tongue R E kR 1

54 P6-31 Lower Knife Clamp T 171 kAR 1

55 P6-32 Screw (1/8-44X3.5) 82 44 1

56 P6-16 Screw (11/64-40X6.3) ¥ 44 1

57 P25-57  Double Side Cut Presser Foot, C. Set 1) B By 48 1

58 P25-58  Tension Dist Assembly AR 4 1

59 P22-6 Tape Base il s 2

60 P1-5 O-Ring O 1% 15 3% 1

61 P22-7 Tape Reel Spring G 1



26| TK1




/TK1/ DEVICE

717 #45/TK1/

26

Ref.  Parts Amt.
No. No. Description L ¢ Req.
1 P26-1 Guide F T AR 1
2 P26-2 Guide F TR 1
3 P26-3 Cutting Head E# 7 Ef 1
4 P26-4 Air Cylinder F A 1
5 P6-46 Screw(M5-0.8X14) B 5k 2
6 P8-8 Washer £ 4
7 W21-18  Screw(M5-0.8X8) L Sk 2
8 P26-8 Cutting Head Anvil T €7 ER 1
9 W3-24 Screw(M4-0.7X8) B 5% 2
10 P26-10 L" Connector (TL6-M5M) L'’ 25k ¢ 45 (TL6-M5M) 1
11 P26-11  Y" Connector (6mm) YAk g dEE (6Bmm) 2
12 P26-12 Solenoid Valve, C. Set T B IR e 1
13 P26-13  Air Cylinder, C.Set F A 1
14 W25-35  Air Tube (6x4mm L=1M) B (6x4mm L=1M) 1
15 W25-35  Air Tube (6x4mm L=1M) B (6x4mm L=1M) 4
16 P26-16 TK1 Assembly TK1 = 1
61 P26-61  Guide (for D or DX) #Hzd (DDX* ) 1



A
=

=
— - ==

=0.8M

(for CL)

P26-15 L

26 | TK2



TK2/ DEVICE *7 7 845 /TK2/ 26
Ref. Parts Amt.
No. No. Description L z Req.
17 P26-17 TK2 Assembly TK2 %= 1
18 P26-18 Bracket tr 7 i 1
19 P26-19 Knife 7 1
20 P26-20 Knife 7o 1
21 P26-21 Connection Bushing R ALE 1
22 P26-22 Take Over o 1
23 P26-23 Screw(#4-40X9.5) A 1
24 W26-34  Spring Washer MY P 1
25 P26-25 Shaft hos 1
26 P26-26 Spring ¥ 1
27 P19-22 Screw(1/8-44X8) A 1
28 P26-28 Connecting Block ) R 1
29 P8-40 Screw (11/64-40X8.3) A 1
31 P26-31 Screw(#4-40X6.5) A 2
32 P26-32 Screw(#4-40X12.5) b 5% 2
33 W10-35  Screw (M4-0.7X18) A 2
34 P26-34 Spring Washer WY =P 2
35 P26-35 Guide H T 1
36 P26-36 Guide H T 1
37 P26-37 Take Over (L=200cm) g 1
38 P26-38 Guide H T 1
39 P26-39 Guide H T 1
40 P26-40 TK2-Dust-Collecting Equipment Assembly ~ TK2- & A &5 e 1
41 P16-21 Connector BB ARER 1
42 P26-42 Take Over (L=6cm) EE 1
43 P26-43 Take Over g 1
44 P26-44 Screw (3/16-32X6.4) AR 1
45 P26-45 Pitman Assembly B f AR e 1
46 P16-27 Solenoid Valve Assembly "R e 1
47 P26-47 Take Over Assembly BEPE 1
50 W6-3 Screw (M5-0.8X10) A 4
51 P16-3 Regulator Support T A 1
52 P26-52 Bracket Assembly tr 7 s 4B 1
53 P16-1 Top Cover B & 1
54 W20-33 Wood Screw A LR 5k 4
56 P16-47 Waste Gathering Bag, C. Set B B e 1
57 P16-43 Nut A 4
58 P16-2 Bag Holder BRE-RT A 1
59 P16-45 Waste gathering bag & 1
62 P26-62 Connecting Block R 1
100 P26-100  Screw(11/64-40X9.5) b7 5% 1
105 P8-41 Packing FRLEL 1
102 P26-102  Felt F L ope 1

Subclass for add-on|
& & Az B #7)

Optional parts for TK2
SvpETK22 B pe it p F

Device no. (Set)
FTHEREL (R)

SV/AT/IAW
P26-17*1 , P26-42*1 ,P26-47*1 -

SVIETIAW 6 , P26 ,P26 TK2-1
SVIAT P16-27*1, P26-17*1 , P26-42*1 , P26-47*1 , P26-56*1 TK2-2
SVIET P16-27*1, P16-28*1 , P26-17*1 , P26-42*1 , P26-47*1 , P26-56*1 TK2-3
CL/IAW P26-17*1 , P26-45*1 , P26-42*1 ,P26-47.1 TK2-4
CL

Option for other brgP26-17*1 , P26-40*1 , P26-45*1 TK2-5

v ERE




26 | TK3

33

37




/TK3/ DEVICE

7 7 ¥ 15 /TK3/

26

Ref.  Parts Amt.
No. No. Description L ¢

33 W10-35  Screw (M4-0.7X18) B 5%

60 P26-60 TK3 Assembly TK3 =

63 W33-33  Pin 3w

64 P26-64  Upper Knife Vi

65 P26-65 Lower Knife 2 e

66 P26-66 Air Cylinder Assembly F Al

67 P26-67 Knife Holder P S
68 P26-68 Guide EE& 3

69 P26-69 Connection Support P& 4

71 W8-15 Screw (M4-0.7X10) B 5%

72 P26-72 Protection Cover EE

74 P26-74 Sensor Guide (for G or GX)
75 P26-75 Sewing Cylinder Cover (Front)

TR FH T (for G or GX)

77 P26-77 Guide (for D or DX)
86 P26-86 Screw (9/64-40 X11.5)

# x4 (for D or DX)
ki g

87 W7-10 Screw (M4-0.7X12) B 5%

88 W3-24 Screw (M4-0.7X8) B 5%

89 P26-89  Solenoid Valve, C. Set TERE (DRE*)
90 P26-90 Mounting support ] T H

92 P26-92  Washer i 0

93 G13-41 Sensor 7 PR

94 P18-2 Screw (M4-0.7X5)
95 P13-2 Screw (M4-0.7X8)

=

I
2N
T

=

b
2N
T

96 pP22-2 Screw (9/64-40X12)

98 P26-98 Sensor Guide (for D or DX)
103 P26-103  Yielding Section (for 01)
104 P26-104  Yielding Section (for 02)
109 P26-109  Guide

=

b
2N
T

T iE 7 (for D or DX)
JRE(01%)
R E(02%)
Bob B F A

HHHHHH-&H\IHHNwNHHHHNHHHHHHHHHE
@



FAREA, 2R, S At

02H3 Special Presser Foot,Stitch
Plate,Feed Rocker,Lap Fromer,C.Set

02H3. 2

65

O02H3

1-1

68

O2H1 Z BRIl

4

Suitable for 02,02H1

02H2 & FH Y02

27
1

presser foot

£y H1+H2 $8A1 2 Fiift

Conversion parts from standard

model to H1+H2 model

i}

f

N

61

P23-33

60 O02H1+H2




EXCLUSIVE PARTS /02H2/ (5) B A e xR E/0202/(5) 27

Ref.  Parts Amt.
No. No. Description L ¢ Req.
1 P27-1 Double Side Cut Presser Foot, C. Set g R yrie (02H2) 1
1-1 P27-1-1 Double Side Cut Presser Foot, C. Set g Ryrie (02H3) 1
2 pP27-2 Presser Foot Tongue RRHrs B 1
3 P27-3 Presser Foot Spacer (Left) BRyrEg () 1
4 P27-4 Presser Foot Spacer (Right) BRyrEg F (%) 1
5 P27-5 Presser Foot Spring Plate (Left) Ry E 2t () 1
6 P27-6 Presser Foot Spring Plate (Right) Ry E (%) 1
7 P12-23 Screw(3/32-56X2.5) b3 5k 2
36 P27-36 Lap Former wEA R 1
60 P27-60 Presser Foot, C. Set R e e 1
61 P27-61 Presser Foot & Knife Holder Guide Collar C. Set /& %r+/5 @ (02H14H2) 1
62 pP27-62 Presser Foot Spacer, C.Set TR i 5 1
63 P27-63 Presser Foot Tongue R Hrs 3 1
64 P27-64  Yielding Section )RR E 1
65 P27-65 02H3 Special Presser Foot,Stitch Plate,Feed Rocker,Lap Fromer,C.Set OZHB#D‘%\@ Br /? # o %7"'7 ﬁ w1
P29-2-452 .. )
66 P29-2-460 Stitch Plate, C. Set A 1
67 P29-4 Feed Dog, C. Set 18 & 1
68 P23-50 Lap Former, C. Set wEAE B 1
69 P27-69 Lap Former, C. Set wEAE B 1
70 P12-34  Lap Former Slide Block mEF B 1
71 P12-35 Lap Former Slide Block Spring o A R BLEY P 1
72 P6-64 Screw (3/32-56X4.3) B 5k 1
73 P27-73 Screw (3/32-56X2) B 5k 4
74 P6-20 Screw (3/32-56X3.3) bR 5% 1



28 [06 ~ 06A

24 06AEJ4 ]




EXCLUSIVE PARTS 06 ~ 06A (6)

5% HIBER B EA6)

28

Ref.  Parts Amt.
No.  No. Description 5t 4 Req.
1 P28-1 Adjusting Plate FER 1
2 P28-2 Folder BN 1
3 P28-3 Former TS 1
4 P28-4 Folder BN 1
5 P28-5 Presser Foot Spring Plate (Left) FERPFEE R () 1
6 P28-6 Presser Foot Spring Plate (Right) REEE R (&) 1
7 P6-15H  Presser Foot JE Bep 1
8 P28-8 Presser Foot, C. Set JRE Hop % 1
9 W24-23  Screw(M3-0.5X2.5) $Z 44 2
10 P28-10  Tape Base, C. Set (for 06) HR A A (068 A) 1
11 P22-9 Screw(9/64-40X7.5) 82 44 1
12 P22-8 Collar shIE 1
13 P22-7 Tape Reel Spring #E 1
14 P22-6 Tape Base e St 2
15 P22-4 Tape Reel Shaft X 547 1
16 P1-5 O-Ring ORI % B 3% 1
17 P22-1 Tape Reel Support XI5 1
18 P22-5 Nut 2 B 1
19 pP22-2 Screw(9/64-40X12) 82 44 2
20 P22-3 Rubber Cushion BB R 2
21 P22-10  Tape Guide A R 1
22 P22-11  Screw(M4-0.7X5) $Z 44 1
23 P28-23  Tape Disc Post Assembly A Ak Ak o 4a 1
24 P28-24  Tape Disc,C.Set (for 06A) kA4 (06AEA) 1
25 P6-64 Screw(3/32-56X4.3) $Z 44 2
26 P19-22  Screw(1/8-44X8) $Z 44 2






EXCLUSIVE PARTS /02H/ (7) B 2 & /02H/(7) 29
Ref.  Parts Amt.
No. No. Description o z Req.
1 P29-1 Presser Foot, C. Set R e 1
2 pP29-2 Stitch Plate, C. Set R 1
3 P27-63 Presser Foot Tongue RRHrE 3 1
4 P29-4 Feed Dog, C. Set I A 1
5 P29-5 Presser Foot Spring Plate (Left) Ry E Pt () 1
6 P6-38 Screw (3/32-56X2) 3 5% 2
7 P29-7 Chip Guard roh Y 1
8 P29-8 Lap Former Slide Block w3 B 1
9 P29-9 One Side Cut Presser Foot H 7 R yr 1
10 P29-10 Main Feed Dog L # 1
11 P29-11 Presser Foot Spring Plate (Right) Ry (L) 1
12 P29-12  Knife Holder Shank Support Per o7 B R R A 1
13 P29-13 Knife Holder Guide Collar Fir o7 B E E TR 1
14 P29-14  Differential Feed Dog B - 1
15 P6-16 Screw (11/64-40X6.3) WA 5k 1
16 P29-16  Stitch Plate EE 1
17 P5-45 Stitch Plate Tongue s 1
18 P5-46G  Screw(3/32-56X2.5) L 1
19 P29-19 Knife Driving Lever Fr 7 BE R 1
20 P29-20 Lap Former, C. Set E B 1
21 P29-21  Knife Holder Guide Collar, C. Set i SN 1
22 P6-17 Carrier/Hook Driving Segment L S O 1
23 P6-18 Carrier/Hook Driving Lever Link I o B 2
24 P6-19 Link Pin i@ % FE 4
25 P6-20 Screw (3/32-56X3.3) B 5k 5
26 P6-21 Thread Hook Driving Lever } TR 4 15 1
27 P6-22 Top Cover Thread Hook i ‘ﬂﬁ*ﬂ ] 1
28 P1-43 Screw (9/64-40X8) VA 1
29 P6-24 Top Cover Thread Carrier Driving Lever ém«ﬂ#f- 28 SR 1R 15 1
30 P6-25 Top Cover Thread Carrier A AL R 1
31 P6-26 Screw (1/8-44X5) A 2
32 P6-27 Presser Foot Attach Piece (Right) BRyrg (%) 1
33 P6-28 Presser Foot Attach Piece (Left) By it (2) 1
34 P6-29 Screw(3/32-56X2.4) L 4
35 P6-31 Lower Knife Clamp T 7 AR 1
36 P6-32 Screw (1/8-44X3.5) 3 5% 1
37 P6-33 Yielding Section Spring R E S 1
38 P6-34 Yielding Section )RR E 1
39 P23-17 Lower Knife T 1
40 P6-39 Spring Plate Holder SEE P 4B 1







EXCLUSIVE PARTS /02H/ (7) B % R 2 /020/(T) 29

Ref.  Parts Amt.
No. No. Description o z Req.
41 P6-42 Screw(1/8-44X3.4) B 5% 1
42 P6-41 Chip Guard Spring 7ok fpE P Y 1
43 P6-64 Screw (3/32-56X4.3) B 5% 1
44 P12-35 Lap Former Slide Block Spring o B BLEY P 1
45 P23-44  Lap Former w A R 1
46 P23-38  Knife Holder Shank tar 7 F A Am 1
47 P7-39 Screw (3/32-56X3.5) bR 5% 1
48 P23-39 Knife Support LA & 1
49 P23-40  Upper Knife i 1
50 P23-41  Knife Holder i B E 1
51 P7-45 Screw (1/4-40X5) bR 5% 1
52 P7-44 Screw (3/32-56X7) bR 5% 2
53 P7-34 Knife Holder Spring F 7 Bk EE 1
54 P7-36 Screw (9/64-40X8) bR 5% 1
55 P10-10  Needle Guard (Rear) B4R (18) 1
56 P10-11 Screw (1/8-44XA4.5) bR 5% 1
57 P29-57 Main Feed Dog, C. Set ad e 1
58 P12-23 Screw (3/32-56X3.3) B 5% 2



Q ,‘. =
Va/S)
0 \
Ky KX A I 9\
740 P ’
\ A T 77
\ A ¢ M‘&V‘\\&\h\ (Y k
0 ¥ A&
4

(&




/DSV/ DEVICE

B 5% RS i #8148 /DSV/-DX 30

Ref.  Parts Amt.
No. No. Description e 4 Req.
1 G30-1 Sewing Maching Supprting Block 5 A 1
2 G30-2 Machine Frame b 2 1
3 G1-46 Sewing Head Cover(Left) BERE 1
4 G30-4 Emblem Sticker &2 PE A 1
5 G7-7 Carrier Hook Sleeve Lever H AR 1
6 G30-6 Knife Holder Bracket (up) FE o B i (L) 1
7 W5-20  Screw(M6-0.75X8) 8% 5 2
8 G30-8 Thread Carrier and Hook Sleeve Bushing 7 TR AR 1
9 G30-9 Bushing HETE 1
10  W6-15  Screw(M5-0.8X5) 99 5 2
11 G30-11  Knife Holder Bracket (down) Fro B EEE (7) 1
12 G7-53 Oil Seal ) 2
13 G30-13  Washer i 1
14 G7-28 Carrier/Hook Driving Sleeve b OAF A R 4L 1
15 P7-31 Oil Seal AT 1
16 G30-16  Crankshaf d b 1
17

18 G14-11  Cylinder Bracket F ARk 1
19 G30-19  Mini Servomotor PR 5 F 1
20 P8-8 Washer Ry 4
21

22 G13-11  Hand Wheel 534 1
23

24 P13-39  Arrow Sticker 4 Ep RE A 1
25 W23-28  Cord Clamp (1/4") A7 1
26 G30-26  Screw(M4-0.7X22) A/ 3
27 G30-27  Knife Driving Lever i BEAE R 1
28 W47 Plug it 1
29 G30-79  Screw(M6-0.75X8) b 5% 6
30 W3-10 Emblem Plate .0 1
31 G13-22  Screw(3/8-16X32) LA/ 2
32 P15-9 O-Ring 07 ¥B% % 2
33 W3-35 Screw (M4-0.7X4) L 2
34 W12-6 Seal Plug R 1
35 W1-31 Oil Seal RS 1
36 G30-36  Thread Carrier and Hook Sleeve Bushing 77 H R LI EME 1
37 W13-24  Oil Guard ESRLIE 2
38 G30-38 Ball Bearing Bk 1
39 G30-39  Bearing Housing LR el 1
40 G30-40  Hand Wheel = @+ 1




DX or D

30




/DSV/ DEVICE -DX P 5EFIRG iE /DSV/ -px 30

Ref.  Parts Amt.
No.  No. Description o Z Req.
41 G13-32-3 Control Box bk IR 1
42 G30-42  Gear 1
43 G30-43  Spring ¥ 1
44 G30-44  Bushing WE 1
45 G30-45  Main Shaft Coupling Jphil R 1
46 G30-46  Machine Frame A 1
47

48 G30-48  Thread Carrier and Hook Driving Rod, C. Set  5g#: 7 ‘eif 4% & 1
49 G30-49  Main Shaft Coupling, C. Set 3 dhif de 1
50 G30-50  Knife Holder Bracket, C. Set b HE R e 1
51 G30-51  Knife Holder Bracket, C. Set 7 HE R e 1
52 G30-52  Emblem Sticker G209 BE A 1
53 G30-53  Shaft #ih 1
54 G30-84  Link i 4% 1
55 G30-82  Rubber Frames Ry & A 1
56 G30-78  Control Box Stand ik IR 1
57 P13-15  Screw (M6-1X15) b 5k 3
58 P13-16  Washer 7 3
59 G30-85  Mounting support i B 1
60 P6-52 Screw (7/32-32X12) W 5k 2
61

62 G30-89  Knife Driving Connection Oil Guard a1 1
63 G30-63  Knife Driving Lever, C. Set tE BEEEE 1
64 G30-81  Sewing Maching Supprting Block (for D ~ DX) #% /i 1
65 W9-3 Screw (M5-0.8X12) b 5k 1
66 G30-33  Sewing Head Cover(Left), C. Set BEpE e 1






/IDSV/ DEVICE -GD

E 5% P PR5 i #8145 /DSV/-GD

30

Ref.  Parts Amt.
No. No. Description = z Req.
70

80 G13-31  Remote Control Hand Wheel et Bl 1] 1

81 W3-25 Washer # 5 2

82 P1-58 Screw(M4-0.7X8) LA 2

83 G1-60 Machine Frame 2 1

86 G30-71 Emblem Sticker .09 P A 1

88 G30-88-1 Cover S5 EEFE 1

94 G30-94  Plastic connect rubber B3 i B BB 1

95 G30-95  Coupling Tigh B (5 ) 1
96 G30-96  Mounting support i 4B 1

97 G30-97  Screw(M6-1X10) B 5k 4

98 G30-98  Screw(M5-0.8X45) LA 4

99 G30-99  Coupling BEph B (~ w ) 1
101 G30-101 Coupling, C. Set Bigh®B w (% wih) 1
103 G30-103 Coupling, C. Set BphE e (5 E) 1



ST

pz.wﬂ\.
i~
.r..e..

:Q\ ﬂuu

32 DCC




/DCC/ SPECIFIC PARTS DCC & R # 32
Ref. Parts Amt,
No.  No. Description oo P4 Req.
1 P32-1 Top Cover Thread Carrier AR 1

2 P32-2 Head Cover Thread Eyelet L ARERBER R 1

3 P32-3 Thread Tension Disc Eyelet SR B R 1

4 P32-4 Thread Guide Plate HER 1

5 P32-5 Thread Take-up Eyelet RGEAT 1

6 P32-6 Needle Bracket WA X AF A 1

7 P32-7 Thread Guide, C. Set HAEM 1

8 P32-8 Thread Stand, C. Set 422 48-TE 1

9 P32-9 Thread Take-up Eyelet Holder, C. Set RHATIER A 1

10 P32-10  Needle Bracket, C. Set W XA 1

11 P32-11  One Side Cut Presser Foot, C. Set B47) R Hop 4L 1



33

Main parts
Model e PEAFE(L) | REREE) 5 AP
Presser Foot | ©esserFootspring | Presser Foot Spring (+)(=) (£)(+)
Plate (Left) Plate (Right) Presser Foot Spring | Presser Foot Spring
MJ62-452-01 P6-14(452) P6-36 P6-37(452) P6-47 P6-48(452)
MJ62-460-01 P6-14(460) , P6-37(460) , P6-48(460)
MJ62-452-02 P12-1(452) P12-24 P12-25 P12-43 P12-44
MJ62-460-02 P12-1(460) y n I "
MJ62-03 pP22-17 P22-29 p22-30 - -
MJ62-04 P24-17 P23-24 p23-25 - -
MJ62-452-05 P25-57(452) P12-24 P12-25 - -
MJ62-460-05 P25-57(460) n " - -
MJ62-452-06(A) | P28-8(452) P28-5 P28-6 - i
MJ62-460-06(A) |  P28-8(452) ) , ; i
MJ62-452-01H P6-14H(452) P6-36 P6-37(452) P6-47 P6-48(452)
MJ62-460-01H P6-14H(460) , P6-37(460) P6-47 P6-48(460)
MJ62-452-02H1 P23-1(452) P23-24 p23-25 - -
MJ62-460-02H1 |  P23-1(460) y y - -
MJ62-452-02H2 P27-1(452) P27-5 P27-6 P12-43 P12-44
MJ62-460-02H2 P27-1(460) . Vi " "
MJ62-452-02H P29-1(452) P29-5 P29-11 - -
MJ62-460-02H P29-1(460) " " - -
MJ62-452-02H1+H2 P27-60(452) P23-24 P23-25 - -
MJ62-460-02H1+H2 P27-60(460) n " - }
MJ62-452-02H3 P27-1-1(452) - - P12-43 P12-44

MJ62-460-02H3

P27-1-1(460)

/

/I




MJ62 series subclass conversion chart o 4+ # %

e

P

s s T kg PR | P ERER S
Knif; Support Lower Support Lower Knife Top Cover Thread |Top Cover Thread| Presser Foot
Clamp Carrier Hook Tongue
P7-42 P6-30 P6-31 P6-25-452 P6-22 -
” ” " P6-25-460 " -
" " ” P6-25-452 ” P12-22
y ” " P6-25-460 ” y
p p p - - -
P23-40 P23-17 ” - - P12-22
P7-42 P6-30 ” P6-25-452 P6-22 ”
” ” ” P6-25-460 " ”
” ” ” P6-25-452 " -
” ” ” P6-25-460 " -
” ” ” P6-25-452 " -
” ” ” P6-25-460 " -
P23-40 P23-17 ” P6-25-452 " p23-23
” " ” P6-25-460 " ”
P7-42 P6-30 ” P6-25-452 " P27-2
” p ” P6-25-460 " ”
P23-40 p23-17 ” P6-25-452 " P27-63
y " ” P6-25-460 " ”
" " ” P6-25-452 ” P27-2
” " ” P6-25-460 " ”
P7-42 P6-30 ” P6-25-452 " P27-63

/

N

//

P6-25-460

N

//




Main parts

e SN

Model
45 BF g PEge
Needle Clamp Stitch Plate Lap Former Yielding Section
MJ62-452-01 P5-40(452) P5-44(452) - P6-34
MJ62-460-01 P5-40(460) P5-44(460) - ,
MJ62-452-02 P5-40(452) P12-42(452) P12-31 P12-21
MJ62-460-02 P5-40(460) P12-42(460) P12-31 p
MJ62-03 P5-40(452,460) | P5-44(452,460) - P6-34
MJ62-04 P5-40(452,460) | P12-42(452,460) P23-44 P12-21
MJ62-452-05 P5-40(452) P12-42(452) P12-31 p
MJ62-460-05 P5-40(460) P12-42(460) P12-31 ”
MJ62-452-06(A) P5-40(452) P5-44(452) - P6-34
MJ62-460-06(A) P5-40(460) P5-44(460) - ,,
MJ62-452-01H P5-40(452) P5-44(452) - "
MJ62-460-01H P5-40(460) P5-44(460) - "
MJ62-452-02H1 P5-40(452) P12-42(452) P23-44 P12-21
MJ62-460-02H1 P5-40(460) P12-42(460) n "
MJ62-452-02H2 P5-40(452) P12-42(452) P27-36 "
MJ62-460-02H2 P5-40(460) P12-42(460) n n
MJ62-452-02H P5-40(452) P29-16(452) P23-44 P6-34
MJ62-460-02H P5-40(460) P29-16(460) /, ”
MJ62-452-02H1+H2 P5-40(452) P12-42(452) ) P12-21
MJ62-460-02H1+H2 P5-40(460) P12-42(460) p )
MJ62-452-02H3 P5-40(452) P29-16(452) ,/ P27-64

MJ62-460-02H3

P5-40(460)

P29-16(460)

Vi

/7




34

MJ62 series subclass conversion chart o 4+ 4 % 7] & f& { # % 2 £

BE i L& 1
Stitch Plate Differential Feed Main Feed Dog Knife Driving
Tongue Dog Lever
P5-45(452) P10-7 P10-8 P7-13
P5-45(460) ,/ P10-8 //
P5-45(452) p P12-41 )
P5-45(460) i P12-41 i
P5-45(452,460) P10-7 P10-8 ,/
P5-45(452,460) ” P12-41 ”
P5-45(452) p ” //
P5-45(460) p p //
P5-45(452) ) P10-8 )
P5-45(460) p p //
P5-45(452) P10-54 P10-53 p
P5-45(460) p p //
P5-45(452) P10-7 P12-41 ,/
P5-45(460) p p //
P5-45(452) p P12-41 p
P5-45(460) p p //
P5-45(452) P29-14 P29-10 P29-19
P5-45(460) p p //
P5-45(452) P10-7 P12-41 P7-13
P5-45(460) p p //
P5-45(452) P29-14 P29-10 p
P5-45(460) p p //




BEREIBKRMOBERAS

/— M 4
SR

4

2018.08



	P7-1.pdf
	內容

	P7-2.pdf
	內容

	P10-3.pdf
	內容

	P6-1.pdf
	內容

	P8-2.pdf
	內容

	4.pdf
	內容

	29.pdf
	內容

	12.pdf
	內容

	16.pdf
	內容

	27.pdf
	內容

	19.pdf
	內容

	30.pdf
	內容

	30-1.pdf
	內容

	
	零件本用

	
	零件本用

	
	內容

	11.pdf
	內容

	00.pdf
	目錄

	p2.pdf
	內容

	p26.pdf
	內容




